TEST REPORT

of

FCC Part 15 Subpart B & C

Product: GT Bluetooth Mouse
Model: KOV-GTM-B
Applicant: KeyOvation LLC
Address: 1101 Arrow Point Drive Bldg. 4,
Suite #401 Cedar Park,
Texas, United States78613
Manufacturer: Datacomp Electronics Co., Ltd.

Test Performed by:

International Standards Laboratory
<Lung-Tan LAB>

*Site Registration No.

BSMI: SL2-IN-E-0013; TAF: 0997; IC: IC4067B-1;
VCCI: R-1435, C-1440, T-1676, G-17, R-2598, C-2845, T-1464, G-16,
G-211

NEMKO: ELA 113B

*Address:

No. 120, Lane 180, San Ho Tsuen, Hsin Ho Rd.
Lung-Tan Hsiang, Tao Yuan County 325, Taiwan
*Tel : 886-3-407-1718; Fax: 886-3-407-1738

Report No.: ISL-10LR036FC
Issue Date : 10/20/2010

This report totally contains 91 pages including this cover page and contents page.

Test results given in this report apply only to the specific sample(s) tested and are
traceable to national or international standard through calibration of the equipment
and evaluating measurement uncertainty herein.

This report MUST not be used to claim product endorsement by TAF, NVLAP or any agency
of the Government.

This test report shall not be reproduced except in full, without the written approval of
International Standards Laboratory.

ISL International Standards Laboratory
http:/fwww.isl.com.tw



-1- FCC ID: YVL-KOVGTMBT

Contents of Report

T C 1= o [T - | O RROURRRROTPRRRRRI 1
1.1 Certification of Accuracy Of TeSt Data .......c.cccuevveririiiiiieie e 1
2. TeStReSUITS SUMMAIY ......ccciiiieiiccie e 2
2.1 DesCription OF EUT ...ooiiiicece ettt 3
2.2 Description of SUPPOrt EQUIPMENT.........ooiiiiieiie e 4
2.3 Software for Controlling SUPPOIt UNit.........ccooiiiiiiiiiiieieesese e 4
2.3.1 1/0 Cable Condition of EUT and SUPPOrt UNItS.........cccccvieiiiiiiieeiicieic e e s seesie e e snens 4
3. TEST RESULTS (BIUEtOOth)........cciiieiiiiiiice e 5
3.1 Powerline Conducted EMISSIONS ........cccuiiiiiiieeiie et sare e 5
311 LIS A T= (0T o0 L To o (o TotTo [0 SRS 5
3.1.2 LIS 00T 1 o PSSR 5
3.1.3 TS PIOCEAUIE .....eectie ettt sttt ettt ettt et e et e et e et e s teesbeesbeesbesaeesaeesbeesbeenbeenteensesteeseeens 5
3.14 EMI Receiver/Spectrum Analyzer Configuration (for the frequencies tested)...........ccocercererernnn 5
3.2 FHSS Maximum Peak OULPUL POWET .........c.civeieiieiiecie e 6
321 TESE PIOCEUUIE ...ttt et bbbt btk e bt et e e b e eb e s ke s be et e e bt eneennesbenbesaeas 6
3.2.2 LI ST (1] PR TP 6
3.2.3 TOSE DIALA. ...ttt bbbt E bR bR R R Rt Rt Rt bt nn e r b nre 6
3.3 Radiated EMIiSSION MEASUIEMENT .......ccuveiiieiieiieeiiee e siee et sre e 12
3.4 TeSt Setup and PrOCEAUIE .........oiiiieieieee et 12
34.1 LI ST (1] P SRV RO PPPT P 12
3.4.2 TESE PIOCEAUNE ...ttt bbb bbbt b ettt ne bbbt e s 12
3.4.3 EMI Receiver/Spectrum Analyzer Configuration (for the frequencies tested).........ccocecvvernennen. 13
3.4.4 Test Data (BOMHZ — LGHZ): ..ottt bbb e b 14
3.4.5 Test Data (LGHZ — 25 GHEZ) ....ocviicecece sttt sttt sttt re s r e 16
3.5 Conducted EMiSSIONS MEASUIEMENT...........cccueieerieiieiierie e stee e ereesree e see e seeeneenns 22
35.1 TESE PIOCEUAUNE ...ttt bbb bbbttt et sb st b st et neane e nes 22
3.5.2 QLIS 00T 1] o OSSR 22
353 LIS B D L RS PRR 23
3.6  Band Edge MeasUrEMENT........c.cciveiiiiieieeiie e sieesteeee st e e vaeste e sreeste e e e sreeneenns 28
3.6.1 TS PIOCEUAUIE ...ttt ettt ettt e s b s be e s be e be e ae e e he e sbe e ebeenbeeabeebeesbaesbaesbeereennes 28
3.6.2 LI 1 (0] o T T OO R U R P PP PR PR 28
3.6.3 TS T = W 1Yo o TSRS 29
3.6.4 QIS = WA 1Y/ o oL S 33
3.6.5 TESE DAt BIMIDPS. ... ettt 37
371 Test Procedure (RAIALEA) ........oeoiriiieie et ettt e sb e 41
3.7.2 Test SEtUP (RAGIALEA) ....vviveieicieiie ettt st et e e e et e e e besresresre e 41
3.7.3 QLIS = W 1Y/ o o TSP 42
3.74 TESE DALl 2IMIDPS.....e ettt 45
3.75 TESE DAA: BIMIDPS. ... bttt b e bbb b e 48
3.8 Bandwidth & Hopping Channel Separation............cccccevveieiieeni e 51
3.8.1 Standard APPHCADIE. ...t e 51
3.8.2 TESE PIOCEUAUNE ...ttt ettt et bbbt s bt s et b s et et neane e s 51
3.8.3 LIS 00T ] o OSSR 51
3.84 TESE DALl LIMIDPS. ...ttt bbb bbbt 52
3.85 TESE DA 2 IMIDPS. ...ttt bbbt bbb b bbbt n et e b e 56
3.8.6 T T = W 1Yo o LSS 60
3.9  Number of Hopping FrequencCy USEU...........ccooiiiriiiiiesc s 64
3.9.1 TESE PIOCEUAUNE ...ttt ettt et bbbt s bt s et b s et et neane e s 64
3.9.2 LIS 00T ] o OSSR 64
3.9.3 LI O D L RS PRR 64
T8 T I 1LY | T T ST 66
3101 TESE PrOCEAUIE ...ttt ettt ettt s te et st be e e be e be et e e st e ebbesbeesbeebeeseesaeesbeesaeenbeenns 66
3.10.2 TS SBLUP .otttk ettt h btk a bt h e Rt b e e b e R be R b e b e Ee e nbe et enn e eaeenne e e 66
TN O T 1Sy T 1 7 W o] 1SS 66

International Standards Laboratory Report Number:ISL- 10LR036FC



-2- FCC ID: YVL-KOVGTMBT

P S | oy
3.10.4  TeSE DAta: 2IMPS. . .c ittt bt 73
3.10.5 TSt DAtA: BMIDPS...cieiiiieiteite ettt b bbbt e b b she b e bt neene e b et eae s 79
N o 1< oo | OSSO 85
4.1  Appendix A: TeSt EQUIPIMENT........ciiiiieiieie e sie et ee st eee s se e sreesae e sre e 85
411 TESE EQUIPMENT LIST. ...ttt ettt b e bbbt n e et st eb e b 85
4.1.2 Software for Controlling Spectrum/Receiver and Calculating Test Data..........cccccceeeevvreinennnne. 85
4.2  Appendix B: Accuracy Of MeaSUIreMeNt .........cooeieriiiiinenisisieee e 86
4.3  Appendix C: Photographs of EUT Configuration Test Set Up......ccccccevveverierinennnnn, 87
4.4 AppendixX D: ANENNA SPEC. ...cviiueeiieeieiie ittt te ettt e e nre e sreenne e 88

International Standards Laboratory Report Number:ISL- 10LR036FC



-1- FCC ID: YVL-KOVGTMBT

ABME R0
infematonal Standan

BRELAT
s Laboratony

1. General

1.1 Certification of Accuracy of Test Data

CFR 47 Part 15 Subpart B Class B
Standards: CFR 47 Part 15 Subpart C (Section 15.247)

Test Procedure: ANSI C63.4:2003
Equipment Tested: GT Bluetooth Mouse

Model: KOV-GTM-B
Applicant: KeyOvation LLC
Manufacturer : Datacomp Electronics Co., Ltd.

Sample received Date: 10/1/2010

Final test Date: refer to the date of test data

Test Site: International Standards Laboratory
Test Distance: 3M

Temperature: refer to each site test data
Humidity: refer to each site test data

Input power: Conduction input power: DC 3 V

Radiation input power: DC 3 V
Test Result: PASS
Report Engineer: Daphne Liu

Test Engineer:
Scott Chien

Scott Chien

Approved By: C 4!

Jim Chu / Director

International Standards Laboratory Report Number:ISL- 10LR036FC
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2. Test Results Summary

The Bluetooth functions of EUT has been tested according to ANSI C63.4, 2003 and FHSS test
procedure of FCC Public Notice DA00-705 for compliance to FCC 47CFR 15.247 requirements
which listed below:

Tested Standards: 47 CFR Part 15 Subpart C
gteirt]idoar:d Test Type Result Remarks
s fopetee |
15.247(b) (1) mmrpeak Output Pass
15.209( a) ?gﬁ/ﬂgd_lzzrglésl;c;ns Pass
g [deemcnsion| o,
15.247 (d ) Eﬂae’;‘;liggfem Pass
15.247(a) (1)(iii) Erlé?ffﬁc‘)yf UHSOe%pi”g Pass
15.247() (i) o fef/ri‘g;"’idth Pass
15.247(a)(1) ggppaﬁﬁ?ogha””e' Pass
15.247(a)(1)(iii) Dwell Time Pass

International Standards Laboratory

Report Number:ISL- 10LR036FC
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2.1 Description of EUT

EUT

Description: GT Bluetooth Mouse
Condition: Pre-Production
Model: KOV-GTM-B

FCC ID: YVL-KOVGTMBT
Serial number: N/A

Battery port: one

Power: From DC battery (AAA) 1.5V x2 supply
Frequency Range of Bluetooth: 2400 - 2483.5 MHz
Support channel: 79 Channels
Modulation Skill: GFSK (1Mbps)

DQPSK (2Mbps), 8DPSK(3Mbps)

The channels and the operation frequency of Bluetooth listed below:
Channel Frequency(MHz) Channel Frequency(MHz)

00 2402 01 2403

02 2404 03 2405

04 2406 05 2407

75 2477 76 2478

77 2479 78 2480

Antennas Type:

Bluetooth: Printed on PCB

Antenna Connected: The antenna printed on the PCB of the Bluetooth

module .The user is not possible to change the antenna
without disassembling the EUT.

Antenna Gain: 0.54 dBi.
Power Type of BT module: Fixture supply voltage

International Standards Laboratory Report Number:ISL- 10LR036FC
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2.2 Description of Support Equipment

FCC ID: YVL-KOVGTMBT

No Unit Model / Serial No. Brand Power Cord FCC ID
1 Notebook Personal Latitude D620 DELL Non-shielded FCC
Computer SIN:N/A Detachable DOC

2.3 Software for Controlling Support Unit

During the test, the EUT is connected to a notebook PC which excutes the RF software to make
the transmitter continuously send RF signals.

Filename Issued Date
EDR_RF test Custo
Bluetooth mer 080812.exe 08/12/2008

2.3.1 1/0 Cable Condition of EUT and Support Units

Description Path Cable Length Cable Type Connector Type
NB RS232 port to
RS232 Cable EUT RS232 0.5M Non-shielded, Detachable Plastic Head
connect

International Standards Laboratory

Report Number:ISL- 10LR036FC
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3. TEST RESULTS (Bluetooth)

3.1 Powerline Conducted Emissions

3.1.1 Test Setup and Procedure
3.1.2 Test Setup

Shielded Room

PN

= 80cm

G— 40cm—

. || Control | | R
Printer PC Receiver

EUT AE

80cm 5002

AE
LISN

3.1.3 Test Procedure

The measurements are performed in a 3.5m x 3.4m x 2.5m shielded room, which referred as
Conduction 01 test site, or a 3m x 3m x 2.3m test site, which referred as Conduction 02 test site.
The EUT was placed on non-conduction 1.0m x 1.5m table, which is 0.8 meters above an
earth-grounded.

Power to the EUT was provided through the LISN which has the Impedance (500hm/50uH) vs.
Frequency Characteristic in accordance with the standard. Power to the LISNs were filtered to
eliminate ambient signal interference and these filters were bonded to the ground plane.
Peripheral equipment required to provide a functional system (support equipment) for EUT
testing was powered from the second LISN through a ganged, metal power outlet box which is
bonded to the ground plane at the LISN.

The interconnecting cables were arranged and moved to get the maximum measurement. Both
the line of power cord, hot and neutral, were measured.

The highest emissions were analyzed in details by operating the spectrum analyzer in fixed tuned
mode to determine the nature of the emissions and to provide information which could be useful
in reducing their amplitude.

3.1.4 EMI Receiver/Spectrum Analyzer Configuration (for the frequencies tested)

Frequency Range: 150KHz~30MHz
Detector Function: Quasi-Peak / Average Mode
Resolution Bandwidth: 9KHz

**Remarks: It is not necessary to be tested in this item.

International Standards Laboratory Report Number:ISL- 10LR036FC
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FCC ID: YVL-KOVGTMBT

3.2 FHSS Maximum Peak Output Power

3.2.1 Test Procedure
The Transmitter output of EUT was connected to the peak power analyzer.

3.2.2

Test Setup

EUT

3.2.3 Test Data

1 Mbps

Maximum Peak Output Power

Spectrum
analyer

Temperature ('C):25
Humidity (%):55

Test Engineer:Scott Chien
Frequenc Analyzer Cable Peak Power | Peak Power Limit
Channel q y Reading Loss Output Output Pass/Fail
(Mhz) (dBm) (dB) (mW) (dBm) (dBm)
00 2402 -4.40 1.10 0.47 -3.30 30 Pass
39 2441 -3.70 1.10 0.55 -2.60 30 Pass
78 2480 -3.31 1.10 0.60 -2.21 30 Pass
2 Mbps Temperature (C):25
Test Engineer:Scott Chien Humidity (%):55
Frequenc Analyzer Cable Peak Power | Peak Power Limit
Channel 1 y Reading Loss Output Output Pass/Fail
(Mhz) (dBm) (dB) (mW) (dBm) (dBm)
00 2402 -4.40 1.10 0.47 -3.30 30 Pass
39 2441 -3.74 1.10 0.54 -2.64 30 Pass
78 2480 -3.27 1.10 0.61 -2.17 30 Pass
3 Mbps Temperature ("C):25
Test Engineer:Scott Chien Humidity (%):55
Frequenc Analyzer Cable Peak Power | Peak Power Limit
Channel quency Reading Loss Output Output Pass/Fail
(Mhz) (dBm) (dB) (mW) (dBm) (dBm)
00 2402 -4.21 1.10 0.49 -3.11 30 Pass
39 2441 -3.62 1.10 0.56 -2.52 30 Pass
78 2480 -3.17 1.10 0.62 -2.07 30 Pass

International Standards Laboratory
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T Agilent Spectrum Analyzer, - Swept SA
1 S0 6 AC SENSE:INT] N ALIGH OFF 01:56:51PM Oct 16, 2010
[Marker 1 2.402147000000 GHz Avg Type: Log-Pwr mace[oza5g| Peak Search
5 A T~ Trig: Free Run Avg|Hold: 971100 THPE |1 Wiy
I Input-RE - PNO:Fast Do s tten: 20 dB BEIJP NWNNN
Mkr1 2.402 147 GHz WL
10 dBidiv__Ref 10.00 dBm -4.401 dBm
og
n.om ’1
o Next Rightj
200 = _\\_"‘““‘.
0.0
-40.0 Next Left||
&0.0
-B0.0
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0.0
Center 2.402000 GHz Span 3.000 MHZ
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| CF[ MODE] TR = [ v [ FUNCTION T FUNCTIONW
N |1 2.402 147 GHz -4.401 dBm
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3
g Mkr—RefLvl||
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7
8
9 More(|
1? 10f2
12
MSG STATUS

T Agilent Spectrum Analyzer - Swept SA

( S0Q AT SEMSE!INT, MNALIGH OFF 01:57:25PM Oct 16, 2010
[Marker 1 2.441150000000 GHz Avg Type: Log-Pwr macE[ozase| PeakSearch
5 A T Trig:Free Run Avg|Hold: 861100 THPE | 1] bty
I InputRE PNO: Fast ) ren: 20 B LEJJP NNMN N
MKr1 2.441 150 GHz NextPeak
10 dBidiv_ Ref 10.00 dBm -3.695 dBm
Log 1
.00 ’
00 Next Right]|
200 prppeere=m—"] e
-30.0
-400 Next Left|j
-50.0
-60.0
7ol Marker Deltalj
-80.0
|Center 2.441000 GHz Span 3.000 MHZ
Res BW 1.0 MHz #VBW 3.0 MHz 200 ms (1001 pts) MKr_CF
| I v [ Fnoiow | FINCTION VALUE
2.441 150 GHz -3.695 dBm
Mkr—RefLvijl
More(|
10f2
MSC STATUS
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T Agilent Spectrum Analyzer, - Swept SA

1 S0 6 AC SENSE:INT] N ALIGH OFF 01:57:48PM Oct 16, 2010
[Marker 1 2.480150000000 GHz Avg Type: Log-Pwr mace[oza5g| Peak Search
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3
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3
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8
9 More(|
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MSCG STATUS

T Agilent Spectrum Analyzer - Swept SA

( S0Q AC SEMNSE!IMT| M SLIGH OFF 01:58:49PM Oct 16, 2010
[Marker 1 2.441189000000 GHz Avg Type: Log-Pwr maE[ozase| PeakSearch
5 . T Trig:Free Run Avg|Hold:>100/100 TVPE| Iv] oo
I InputRE PNO: Fast ) ren: 20 B LEJJP NNMN N
MKkr1 2.441 189 GHz NextPeak
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Log 1
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0s . Next Right|
200 | I
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-400 Next Left|j
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T Agilent Spectrum Analyzer, - Swept SA
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3 Mbps

T Agilent Spectrum Analyzer, - Swept SA
! S08 AC SEMSE:!INT) My ALIGH OFF 02:00:00PM OCt 16, 2010

[Marker 1 2.402009000000 GHz Avg Type: Log-Pwr mace[oza5g| Peak Search
I Tnput: RF PHO: Fast 50 Trig: Free Run Avg|Hold: 831100 THPE |1 Wiy
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3.3 Radiated Emission Measurement

3.4 Test Setup and Procedure
3.4.1 Test Setup

FCC ID: YVL-KOVGTMBT

Metal Full Soldered Ground Plane

3.4.2 Test Procedure

The system was set up as described above, with the EMI diagnostic software running. We found
the maximum readings by varying the height of antenna and then rotating the turntable. Both
polarization of antenna, horizontal and vertical, are measured.

30M to 1GHz: The highest emissions between 30 MHz to 1000 MHz were also analyzed in
details by operating the spectrum analyzer and/or EMI receiver in quasi-peak mode to determine
the precise amplitude of the emissions. While doing so, the interconnecting cables and major
parts of the system were moved around, the antenna height was varied between one and four
meters, its polarization was varied between vertical and horizontal, and the turntable was slowly

rotated, to maximize the emission.

International Standards Laboratory
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30MHz~1GHz Test Setup = -
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1GHz - 25GHz: The highest emissions were also analyzed in details by operating the spectrum
analyzer and/or EMI receiver in peak mode to determine the precise amplitude of the emission.
While doing so, the interconnecting cables and major parts of the system were moved around, the
antenna height was varied between one and four meters, its polarization was varied between
vertical and horizontal, and the turntable was slowly rotated, to maximize the emission. During
test the EMI receiver and spectrum was setup according to EMI Receiver/Spectrum Analyzer
Configuration.

For the test of 2" to 10" harmonics frequencies, the equipment setup was also referred to EMI
Receiver/Spectrum Analyzer Configuration. The frequencies were tested using Peak mode first,
if the test data is higher than the emissions limit, an additional measurement using Average mode
will be performed and the average reading will be compared to the limit and record in test report.

3.4.3 EMI Receiver/Spectrum Analyzer Configuration (for the frequencies tested)

Frequency Range Tested: 30MHz~1000MHz
Detector Function: Quasi-Peak Mode
Resolution Bandwidth (RBW): 120KHz

Video Bandwidth (VBW) 1MHz

Frequency Range Tested: 1GHz - 25 GHz
Detector Function: Peak Mode
Resolution Bandwidth (RBW): 1MHz

Video Bandwidth (VBW) 3MHz

Frequency Range Tested: 1GHz - 25 GHz
Detector Function: Average Mode
Resolution Bandwidth (RBW): 1MHz

Video Bandwidth (VBW) 1K Hz

International Standards Laboratory Report Number:ISL- 10LR036FC
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3.4.4 Test Data (30MHz - 1GHz):
30M - 1GHz Open Field Radiated Emissions (Horizontal) Channel 00, 39, 78

Address:No.120,Lane 180,5San Ho Tsuen,Hsin Ho Road
,Lung-Tan Hsiang,Tac Yuan Conty,Taiwan R.O.C.

Tel:03-4071718

Operator: Scott

Temperature: 257

Humidity: 55%
Limat: —_—
Margin:

Radiated Emission Measurement

Date: 201010/14
60 dBuV/m Time: AM 10:35:50

{3
&7

LTS

-

A7 |

. e

=P

2 4 |
X 5

? “ﬁ'ﬂ,}h’wWJP\%}NLMJ‘JIJL*.-J!JD ”'lql}u‘tw w‘a‘u‘J.-'-1»‘WWLM%5M»-J s

17

]

r

-3

-3

30000 127.00 224.00 321.0 £18.00 515.00 612.00 709.00 £06.00 1000.00 MH:
Site :  Chamber 14
Condition : FCC Class B 3M Radiation Polarization: Horizontal
Frequency RX_R Ant F | Cab_L | PreAmp | Emission Limit Margin | Ant.Pos | Tab.Pos | Detector
Mk (MHz) (dBuVim) | (dB) (dB} (@8} | (dBuvim) | (dBuvim) | (dB) (em} | (deg.)

335.5500] 5217 14.8 | 1.07 | 3409 | 3395 46.00 |-12.05| 18 &1 peak
388.9000| S54.25 |16.21 | 1.18 | 33.78 | 37.86 46.00 | -8.14 | 239 291 peak
4519500 54.05 | 1712 | 1.3 3373 | 3874 46.00 | -7.26 | 320 203 peak
518.8800| 49.28 | 18.08 | 1.34 | 3371 3499 46.00 |-11.01| 100 a7 peak
576.1100| 4775 | 1886 | 145 | 3364 3442 46.00 |-11.58| 100 161 peak
903.0000| 4198 | 2153 | 181 | 3286 3246 46.00 |-13.54| 272 30 peak

| | &= W] p| =

*:Maximum data  x:Overlimit !:over margin

International Standards Laboratory Report Number:ISL- 10LR036FC
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FCC ID: YVL-KOVGTMBT

30M - 1GHz Open Field Radiated Emissions (Vertical) Channel 00, 39, 78

asp

Address:No.120,Lane 180,5San Ho Tsuen,Hsin Ho Road
,Lung-Tan Hsiang,Tac Yuan Conty,Taiwan R.O.C.
Tel:03-4071718

Radiated Emission Measurement Operator:  Scott
Date: 2010/0/4 |emperature: 25T
069 diuvie _ Time: AM10:41:58  Pumidity: 55%
Limat: —_—
" Margin:
&7
57
A7 r
I 'fl _r‘_f n X k| 5 3
| L] ) i
27 | H er#)m Wi—| —t U H“ h #
) ks U.LM | .i},.»J,.q u"'m,h Lt [Mheic [t
Wl I JL A U AR [ Mot -
17 U ‘ AL IIIJJ—«‘N"N b
i
-3
RER|
30.000 127.00 274,00 321.00 £18.00 515.00 612,00 709.00 806.00 100000 MHz
Site :  Chamber 14
Condition : FCC Class B 3M Radiation Polarization: Vertical
Frequency RX_R Ant F | Cab_L | PreAmp | Emission Limit Margin | Ant.Pos | Tab.Pos | Detector
M (MHz) (dBuVim) | (dB) (dB} (@8} | (dBuvim) | (dBuvim) | (dB) (em) | (deg.)
1 258.9200| 5244 | 1351 1 M4 32,55 46.00 |-13.45| 100 25 peak
2 388.9000] 5193 [16.21 | 1.18 | 33.78 | 3554 46.00 |-10.46| 274 43 peak
3 453.8900| 47.87 |[1715| 1.3 3373 | 3259 46.00 |-13.41| 289 212 peak
4 515.9700| 4879 | 18.02 | 1.33 | 3371 3443 46.00 |-11.57| 241 352 peak
5 798.2400| 4247 | 2058 | 1.7 3296 | 31.79 46.00 |-14.21| 369 128 peak
6 903.0000| 4098 | 2153 | 1.81 | 3286 | 3146 46.00 |-14.54| 273 328 peak
*Maximum data  x:Overlimit ':over margin

NOTE:

-

listed above.
Margin =

All frequencies from 30MHz to 1GHz have been tested

International Standards Laboratory

Corrected Amplitude — Limit
Corrected Amplitude = Radiated Amplitude + Antenna Correction Factor + Cable Loss - Pre-Amplifier Gain
A margin of -8dB means that the emission is 8dB below the limit

Report Number:ISL- 10LR036FC

During the Pre-test, the EUT has been tested for Channel 00, 39, 78 transmit from Main and Aux antenna respectively to get
all the critical emission frequencies. In the final test all the critical emission frequencies has been tested and the test data are
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3.4.5 Test Data (1GHz - 25 GHz)
1GHz~ 25 GHz (Horizontal), Channel 00: 2402 MHz

Address:No.120,Lane 180,5San Ho Tsuen,Hsin Ho Road
,Lung-Tan Hsiang,Tac Yuan Conty,Taiwan R.O.C.

Tel:03-4071718

Operator: Scott
Temperature: 257

Radiated Emission Measurement
Date: 2010/10/14

%3 dbuvim _Time: AM 10,0434 Humidily: 5%
Limat: —
AVE:
T
&7
57
4 1
X
37
27 | % 2 %
17 | 1
7 | |
31
1000.000 350000 600000  BS00.00 1100000 1350000 1600000 1850000 2100000 26000.00 MH =
Site :  Chamber 14
Condition : FCC Class B Radiation{Peak) Polarization: Horizontal
Frequency RX_R Ant F | Cab_L | PreAmp | Emission Limit Margin | Ant.Pos | Tab.Pos | Detector
M (MHz) (dBuVim) | (dB) (dB} (@8} | (dBuvim) | (dBuvim) | (dB) (em} | (deg.)
1 4802.000| 53.18 | 34.64 | 3.42 | 47.32 43.92 74.00 |-30.08| 159 104 peak
2 7208.000] 5195 | 36.08 | 418 | 46.34 45.87 74.00 |-2813| 378 " peak
3 9608.000) 50.00 | 3711 | 492 | 4356 4847 74.00 |[-25.52| 100 am peak
4 12010.000| 48.23 39.3 5.6 43.31 4982 74.00 |-2418| 343 90 peak
5 14412.000| 51.00 | 39.76 6 46.56 50.20 7400 (-23.80| 100 27 peak
6 16814.000| 4910 | 4217 | 6.66 | 46.89 51.04 7400 (-2296| 208 135 peak
7 19216.000| 4478 | 2384 | 57 4843 2589 7400 (-4811)] 309 19 peak
8 21618.000| 39.01 2448 | 6.02 | 46.26 23.25 7400 (-50.73| 100 gl peak
9 24020.000| 4043 4.7 6.4 451 2643 7400 (-47.57| 273 324 peak

*:Maximum data  x:Overlimit !:over margin

International Standards Laboratory Report Number:ISL- 10LR036FC
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1GHz~ 25 GHz (Vertical), Channel 00: 2402 MHz

Address:No.120,Lane 180,5San Ho Tsuen,Hsin Ho Road
,Lung-Tan Hsiang,Tac Yuan Conty,Taiwan R.O.C.

Tel:03-4071718

Operator: Scott
Temperature: 257

Radiated Emission Measurement
Date: 2010/10/14

o9 _dbivm_ _Time: AM 10:10:40  Flurmidity: 55%
Limat: —_—
AVE:
T
&7
57
]
A &
%
37
1 q
27 "?F &
17 | 1
7 | |
31
1000.000 350000 600000  BS00.00 1100000 1350000 1600000 1850000 2100000 26000.00 MH =
Site :  Chamber 14
Condition : FCC Class B Radiation{Peak) Polarization: Vertical
Frequency RX_R Ant_F Cab_L | PreAmp | Emission Limit Margin | Ant.Pos | Tab.Pos | Detector
M (MHz) (dBuVim) | (dB) (dB} (@8} | (dBuvim) | (dBuvim) | (dB) (em} | (deg.)

4803.940( 5280 | 3464 | 342 | 47.32 | 4354 74.00 |-30.48| 254 291 peak
7206.000| 5213 | 36.08 | 4.18 | 46.34 | 48.05 74.00 |-27.95| 385 51 peak
9606.000( 49.78 | 3711 | 492 | 4356 | 4825 7400 |-25.75| 124 240 peak
12010.000) 47.97 39.3 56 | 4331 49.56 7400 |-24.44| 196 157 peak
14412.000] 50.24 | 39.76 6 46,56 | 4944 7400 |-24.56| 100 4] peak
16814.000| 4836 | 4217 | 6.66 | 46.89 | 50.30 74.00 |[-23.70| 200 193 peak
19216.000] 4396 | 23.84 | 57 | 4843 | 25.07 7400 |-4893| 323 150 peak
21618.000| 3881 | 2448 | 6.02 | 46.26 | 23.05 74.00 (-50.95] 192 130 peak
24020.000| 39.81 247 6.4 451 2581 7400 |-4819| 199 282 peak

O] 0| ~N| @] o] ] W) o] =

*Maximum data  x:Overlimit ':over margin

Note:

— According to the standards used, Where limits are specified by agencies for both average and peak (or quasi-peak) detection,
if the peak (or quasi-peak) measured value complies with the average limit , it is unnecessary to perform an average
measurement.

— “*” Fundamental Frequency, “**”: Not in the restricted band, Limit level=Fundamental Emission-20dB

—  “pk”: peak mode, “av”: average mode

—  “---*: No meter reading data due to the emission level is smaller than spectrum noise level.

—  The Spectrum noise level+Correction Factor < Limit - 6 dB

— Margin=Corrected Amplitude — Limit

— Corrected Amplitude=Radiated Amplitude+Antenna Correction Factor+Cable Loss-Pre-Amplifier Gain

— A margin of -8dB means that the emission is 8dB below the limit.

A

1l frequencies from 1GHz to 25 GHz have been tested.

International Standards Laboratory Report Number:ISL- 10LR036FC
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1GHz~ 25 GHz (Horizontal), Channel 39: 2441 MHz

Address:No.120,Lane 180,5San Ho Tsuen,Hsin Ho Road
,Lung-Tan Hsiang,Tac Yuan Conty,Taiwan R.O.C.
Tel:03-4071718

Operator: Scott
Temperature: 257
Humidity: 55%

Radiated Emission Measurement
Date: 2010/10/14

0, AW _ Time: AM 10:13:38 =
Limat: —
AVE:
T
&7
57
1 p 2
ar k i
37
27 | 5 ]
17
7
31
1000.000 350000 600000  BS00.00 1100000 1350000 1600000 1850000  21000.00 26000.00 MH =
Site :  Chamber 14
Condition : FCC Class B Radiation{Peak) Polarization: Horizontal
Frequency RX_R Ant F | Cab_L | PreAmp | Emission Limit Margin | Ant.Pos | Tab.Pos | Detector
M (MHz) (dBuVim) | (dB) (dB} (@8} | (dBuvim) | (dBuvim) | (dB) (em} | (deg.)
1 4882.000) 52.7 3462 | 345 | 47.35 4343 74.00 |-30.57| 100 299 peak
2 7323.000] 52.08 | 36.01 | 423 | 46.24 48.08 74.00 |-27.94| 300 121 peak
3 9764.000) 49.21 37.26 | 495 | 4349 4793 74.00 |-26.07| 280 138 peak
4 12205.000] 4794 | 3934 | 564 43.5 4942 74.00 |-24.58| 211 335 peak
5 14646.000| 50.66 | 40.02 | 6.06 | 486.79 49.95 7400 (-24.05] 108 313 peak
6 17087.000| 4850 | 4196 | 6.73 | 46.49 50.70 7400 (-23.30] 100 2 peak
7 19528.000| 41.88 | 2391 | 571 | 4817 23.33 7400 (-50.67| 185 84 peak
8 21969.000| 3818 | 2441 | 6.09 | 45.84 22.84 74.00 |(-51.16] 341 200 peak
9 24410.000| 40.72 247 | 648 451 26.80 7400 (-47.20| 100 102 peak

*Maximum data  x:Overlimit ':over margin

International Standards Laboratory Report Number:ISL- 10LR036FC
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1GHz~ 25 GHz (Vertical) Channel 39: 2441 MHz

Address:No.120,Lane 180,5San Ho Tsuen,Hsin Ho Road
,Lung-Tan Hsiang,Tac Yuan Conty,Taiwan R.O.C.

Tel:03-4071718

Operator: Scott
Temperature: 257

Radiated Emission Measurement
Date: 2010/10/14

%3 dbuvim _Time: AM 10:14:;50  Hurmidity: 55%
Limat: —
AVE:
T
&7
57
3 : L 3

47 ®
37
7 | 7 8 %
17
7
31

1000.000 350000 600000  BS00.00 1100000 1350000 1600000 1850000  21000.00 26000.00 MH =
Site :  Chamber 14
Condition : FCC Class B Radiation{Peak) Polarization: Vertical

Frequency RX_R Ant F | Cab_L | PreAmp | Emission Limit Margin | Ant.Pos | Tab.Pos | Detector
M (MHz) (dBuVim) | (dB) (dB} (@8} | (dBuvim) | (dBuvim) | (dB) (em} | (deg.)
1 4881960 5216 | 3462 | 3.45 | 47.35 4288 74.00 |[-31.12] 191 85 peak
2 7323.000] 51.36 | 36.01 | 423 | 46.24 4536 74.00 |-28.64| 379 3 peak
3 9764.000) 4849 | 3726 | 495 | 4349 47.21 74.00 |-26.79| 335 283 peak
4 12205.000| 4824 | 3934 | 5.64 43.5 49.72 74.00 |-24.28| 100 208 peak
5 14646.000| 5097 | 40.02 | 6.06 | 486.79 50.26 7400 (-23.74] 100 343 peak
6 17087.000| 48.65 | 4196 | 6.73 | 46.49 50.85 7400 (-2315] 268 304 peak
7 19528.000| 41.77 | 2391 | 571 | 4817 23.22 7400 (-50.78] 100 40 peak
8 21969.000| 3841 2441 | 6.09 | 45.84 23.07 74.00 |-5093| 173 68 peak
9 24410.000| 40.05 247 | 648 451 26.13 7400 |(-47.87| 261 88 peak

*Maximum data  x:Overlimit ':over margin

Note:

— According to the standards used:Where limits are specified by agencies for both average and peak (or quasi-peak) detection ,
if the peak (or quasi-peak) measured value complies with the average limit , it is unnecessary to perform an average
measurement.

— “*” Fundamental Frequency, “**”: Not in the restricted band, Limit level=Fundamental Emission-20dB

—  “pk”: peak mode, “av”: average mode

—  “---": No meter reading data due to the emission level is smaller than spectrum noise level.

—  The Spectrum noise level+Correction Factor < Limit - 6 dB

— Margin=Corrected Amplitude — Limit

—  Corrected Amplitude=Radiated Amplitude+Antenna Correction Factor+Cable Loss-Pre-Amplifier Gain

— A margin of -8dB means that the emission is 8dB below the limit.

A

1l frequencies from 1GHz to 25 GHz have been tested.

International Standards Laboratory Report Number:ISL- 10LR036FC
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1GHz~ 25 GHz (Horizontal), Channel 78: 2480 MHz

Address:No.120,Lane 180,5San Ho Tsuen,Hsin Ho Road
,Lung-Tan Hsiang,Tac Yuan Conty,Taiwan R.O.C.

Tel:03-4071718

Operator: Scott
Temperature: 257
Humidity: 55%

Radiated Emission Measurement
Date: 2010/10/14

0, . BN _Time: AM 10:16:35 =
Limat: —
AVE:
T
&7
57
5
4 3
X

37
27 7 .
17
7
31

1000.000 350000 600000  BS00.00 1100000 1350000 1600000 1850000 2100000 26000.00 MH =
Site :  Chamber 14
Condition : FCC Class B Radiation{Peak) Polarization: Horizontal

Frequency RX_R Ant F | Cab_L | PreAmp | Emission Limit Margin | Ant.Pos | Tab.Pos | Detector
M (MHz) (dBuVim) | (dB) (dB} (@8} | (dBuvim) | (dBuvim) | (dB) (em} | (deg.)
1 4960.000f 52.03 | 3461 | 348 | 47.38 42.74 74.00 |-31.26| 383 339 peak
2 7440.000] 50.41 3594 | 428 | 48.15 4448 74.00 |-20.52| 387 4 peak
3 9920.000) 47.80 | 3742 | 498 | 4343 46.77 74.00 |[-27.23| 110 64 peak
4 12400.000| 47.64 | 39.38 | 5.68 43.7 49.00 74.00 |-25.00| 243 305 peak
5 14880.000| 50.54 402 | 615 | 46.93 49.96 7400 (-24.04] 109 115 peak
6 17360.000| 48.65 |41.52 | 6.84 | 45.84 51.17 7400 (-22.83] 394 256 peak
7 19840.000| 4195 | 24.04 | 577 | 47.86 2390 7400 (-5010] 305 64 peak
8 22320.000| 37.67 | 2446 | 61 45.74 2249 7400 (-51.51] 124 213 peak
9 24800.000| 40.05 | 2458 | 6.56 451 26.09 7400 (-4791)] 126 138 peak

*Maximum data  x:Overlimit !:over margin

International Standards Laboratory Report Number:ISL- 10LR036FC
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1GHz~ 25 GHz (Vertical), Channel 78 : 2480 MHz

Address:No.120,Lane 180,5San Ho Tsuen,Hsin Ho Road
,Lung-Tan Hsiang,Tac Yuan Conty,Taiwan R.O.C.

Tel:03-4071718

Operator: Scott
Temperature: 257

Radiated Emission Measurement
Date: 2010/10/14

%3 dbuvim _Time: AM 10:17:43  Furmidity: 55%
Limat: —
AVE:
T
&7
57
4 5

4 L
. |
27 | 1]
17
7
31

1000.000 350000  G00D.00 650000  11000.00 1350000  16000.00 18500.00  Z1000.00 26000.00 MH =
Site :  Chamber 14
Condition : FCC Class B Radiation{Peak) Polarization: Vertical

Frequency RX_R Ant F | Cab_L | PreAmp | Emission Limit Margin | Ant.Pos | Tab.Pos | Detector
M (MHz) (dBuVim) | (dB) (dB} (@8} | (dBuvim) | (dBuvim) | (dB) (em} | (deg.)
1 4959.890| 51.72 | 34.61 | 348 | 47.38 4243 74.00 |-31.57| 128 125 peak
2 7440.000] 5196 | 3594 | 4.28 | 48.15 48,03 74.00 |-27.97| 355 220 peak
3 9920.000) 47.62 | 3742 | 498 | 4343 46.59 74.00 |[-27.41| 284 77 peak
4 12400.000| 48.21 39.38 | 5.68 43.7 4957 74.00 |[-2443| 113 43 peak
5 14880.000| 49.89 40.2 | 615 | 46.93 49.31 7400 (-2469| 136 247 peak
6 17360.000| 47.62 |41.52 | 684 | 45.84 50.14 7400 (-23.86] 100 79 peak
7 19840.000| 4216 | 24.04 | 5.77 | 47.86 24.11 7400 (-49.89| 199 215 peak
8 22320.000| 39.05 | 2446 | 61 45.74 23.87 74.00 |[-50.13| 100 358 peak
9 24800.000| 40.51 2458 | 6.56 451 26.55 7400 |(-47.45| 391 60 peak

*Maximum data  x:Overlimit ':over margin

Note:

— According to the standards used, Where limits are specified by agencies for both average and peak (or quasi-peak) detection,
if the peak (or quasi-peak) measured value complies with the average limit , it is unnecessary to perform an average
measurement.

— “*” Fundamental Frequency, “**”: Not in the restricted band, Limit level=Fundamental Emission-20dB

—  “pk”: peak mode, “av”: average mode

—  “---*: No meter reading data due to the emission level is smaller than spectrum noise level.

—  The Spectrum noise level+Correction Factor < Limit - 6 dB

— Margin=Corrected Amplitude — Limit

— Corrected Amplitude=Radiated Amplitude+Antenna Correction Factor+Cable Loss-Pre-Amplifier Gain

— A margin of -8dB means that the emission is 8dB below the limit.

A

1l frequencies from 1GHz to 25 GHz have been tested.

International Standards Laboratory Report Number:ISL- 10LR036FC
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3.5 Conducted Emissions Measurement

3.5.1 Test Procedure

Conducted

1. The transmitter output of EUT was connected to the spectrum analyzer.
Equipment mode: Spectrum analyzer
Detector function: Peak mode
RBW: 100KHz
VBW: 100KHz
Frequency: 30MHz ~ 25GHz.
Sweep time: auto
2. Using Peak Search to read the peak power of Carrier frequencies after Maximum
Hold function is completed

3.5.2 Test Setup

Conducted
Condition 1:

EUT Spectrum
analyzer

International Standards Laboratory Report Number:ISL- 10LR036FC
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3.5.3 Test Data:

1Mbps, Channel 00: 2402 MHz

FCC ID: YVL-KOVGTMBT

Tl Agilent Spectrum Analyzer, - Swept SA

( 5045 AT SEMSE:INT M\ ALIGN OFF 02:08:53PMOct 16,2000 | . |
Display Line -25.22 dBm e rea Jiva Type: Log-Pur = FEEEET Display
Iput R PNO: Fast 5 TrigiFree Run vglHeld: S A
jon»|
Mkr1 2.402 GHz||  Annotation
10 dBidiv  Ref 10.00 dBm -5.220 dBm
liLog
0.00 &1 .
o Title»
2 ~25.22 den)|
300 ]
Graticule|
-40.0
on off
-50.0
e — T | Nty e P i
g e S s ket Display Line
-25.22 dBm
0.0 on Off|
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 100 kHz Sweep 3.01s (1001 pts)
| T e T O | FUNCTICN WD T FUNCT DN v
2.402 GHz $5.220 dBm
2
3 System
4 Display»
g Settings
7
8
9
10
11
12
IMSG STATUS

T 500 O SENSE:INT| A\ELIGN OFF 02:09:41PMOCt16,2010 | . |
Display Line -25.12 dBm ) Avg Type: Log-Pwr TACE[[23 456 Display
Tnput: RF PNO: Fast Cp0 Trig: Free Run Avg|Held: 5100 THPE|IM Yot
IFGain:Low Atten: 20 dB DET|P NNNN M
Mkr1 2.452 GHZ]|  Annotation>
10 dBidiv_ Ref 10.00 dBm -5.116 dBm
liLog 1
0.00 # -
-10.0 Title»
— 3512 dbn)
-300
Graticule
-40.0
on off
-50.0
00 e et - gy | et
200 et ittt et Display Line
-25.12 dBm
0.0 on Off
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 100 kHz Sweep 3.01 s (1001 pts)
| o 1 T oo ] ;
2.452 GHz 5.116 dBm
2
3 System
e Display»
. Settings
7
8
9
10
11
12
IMSG STATUS

International Standards Laboratory
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1Mbps, Channel 78: 2480 MHz

FCC ID: YVL-KOVGTMBT

T Agilent Spectrum Analyzer - Swept SA

T i) A SEMSE:INT A\ELIGN OFF 02:10:20PMOct 16,2000 | . .|
Display Line -24.38 dBm Avg Type: Log-Pwr TRACE[1 234586 Display
Tnput: RF PNO: Fast 50 Trig:Free Run Avg|Hold: 81100 TVPE | Wi
IFGain:Low Atten: 20 4B pET|F NMNHNN
Mkr1 2.477 GHZ||  Annotation>
10 dBsdiv_ Ref 10.00 dBm -4.376 dBm
lIiLog 1
0.0 ‘
o Title»
-20.0 7435 dbim]
-30.0
0 Graticule
on Offf
-50.0
00 ] prey Pt
0 ™ e ettt Display Line
.24.38 dBm
-80.0 on Off|
Start 30 MHz Stop 25.00 GHz,
Res BW 100 kHz #VBW 100 kHz Sweep 3.01 s (1001 pts)
2477 GHz -4.376 dBm
2
3 System
4 Display»
g Settings
7
g8
9
0
1
2
IMSG STATUS

2Mbps, Channel 00: 2402 MHz

11 Agilent Spectrum Analyzer, - Swept SA

(/ 50Q AC SEMSE:INT M BLTGN CFF 02:11:15PM Oct 16, 2010 .
Display Line -25.13 dBm Avg Type: Log-Pwr TRACE[1 23456 Display
Tnput: RF __PHO: Fast (0 11ig: Free Run Avg|Held: 101100 e I
IFGain:Low Atten: 20 dB DET|P NNMNN
Mkr1 2.402 GHz]|  Annetation
flro g Rer 10.00 dBm -5.126 dBm
0m 4‘1
s Title»
el -25.13 domfl
00
o Graticule|
on Off
a00
60.0 | L ol JMM
0 e — e ke el I DisplayLine
- 2513 dBm
a0 lon Off
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 100 kHz Sweep 3.01 s (1001 pts)
|m FONeTD
N 2402 GHz 5126 dBm
2
3 System
4 Display»
2 Settings
7
8
9
0
1
z
IMSG STATUS

International Standards Laboratory
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2Mbps, Channel 39: 2441 MHz

FCC ID: YVL-KOVGTMBT

T Agilent Spectrum Analyzer - Swept SA

( 509 AC SENSE!IMT] A\ALIGN OFF 02:11:45PM Oct 16, 2010 .
[Display Line -24.48 dBm Avg Type: Log-Pur TRACE[ 25456 Display
Tnput; RF PNO: Fast 50 Trig: Free Run Avg|Held: 6100 TYPE(M
IFGain:Low Atten: 20 dB DET|F NNNNN
MKr1 2.452 GHg||  Annotation>
10 dBidiv__Ref 10.00 dBm -4.475 dBm
lIiLog 1
000 ‘
o0 Title»,
200 PLREGED |
300
oo Graticule|
Oon Off
0.0 t !
E00 | | A PR il
(R, ST Gt N S—C Ty Display Line
700 play
24.48 dBm
-60.0 on Off
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 100 kHz Sweep 3.01 s (1001 pts)
| g [ v [ _FUNCTION [ FUNCTI C
2.452 GHz -4.475 dBm
2
3 System
4 Display»
g Settings
7
8
9
10
11
12
IMSG STATUS

50 5 SEMSEINT]

MALIGN OFF

02:12:26PM Oct 16, 2010

[Display Line -24.14 dBm | Avg Type: Log-Pwr TRACE[]2345 6 Display
Tnput: RF PNO: Fast 50 Trig: Free Run Avg|Hold: 8/100 GE
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3Mbps, Channel 00: 2402 MHz

T Agilent Spectrum Analyzer, - Swept SA

FCC ID: YVL-KOVGTMBT
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3Mbps, Channel 78: 2480 MHz

T Agilent Spectrum Analyzer - Swept SA
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3.6 Band Edge Measurement

3.6.1 Test Procedure
Conducted

1.

2.
3.

The transmitter output of EUT was connected to the spectrum analyzer.
Equipment mode: Spectrum analyzer

Detector function: Peak mode

SPAN: 100MHz

RBW: 100KHz

VBW: 100KHz

Center frequency: 2.375GHz, 2.5GHz.

Using Peak Search to read the peak power of Carrier frequencies after Maximum
Hold function is completed

Find the next peak frequency outside the operation frequency band

Radiated

1.

Antenna and Turntable test procedure same as Radiated Emission Measurement.
Equipment mode: Spectrum analyzer

Detector function: Peak mode

SPAN: 100MHz

RBW: 100KHz

VBW: 100KHz

Center frequency: 2.375GHz, 2.5GHz.

Using Peak Search to read the peak power of Carrier frequencies after Maximum
Hold function is completed

Find the next peak frequency outside the operation frequency band

3.6.2 Test Setup

Conducted
Spectrum
EUT Analyzer
Radiated

Same as Radiated Emission Measurement
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3.6.3 Test Data: 1Mbps

Table: Band Edge measurement
Conducted Test

Temperature ('C):25

Test Engineer:Scott Chien Humidity (%):55
Frequenc 3L Ol?t:;;::el)ra;ld
Channel 1 y Reading Limit: >20dB Pass/Fail
(MHz) (dBuV) (dB)
00 2401.84 105.132
Outside band 2400 59.728 45.404 Pass
78 2479.84 105.638
Outside band 2483.5 43.552 62.086 Pass
Radiated Test
Temperature (C):25
Test Engineer:Scott Chien Humidity (%):60
Frequenc S Ol(ljtz;‘(li‘i‘l:)ra;ld
Channel 1 y Reading Limit: >20dB Pass/Fail
(MHz) (dBuV) (dB)
00 2402.06 64.86
Outside band 2400 23.93 40.93 Pass
78 2479.84 64.49
Outside band 2483.92 22.13 42.36 Pass
RF Conducted Band-edge measurement for hopping enable per DA 00-705 requirement
Conducted Test
Temperature (C):25
Test Engineer:Scott Chien Humidity (%):55
Frequenc Spectrum OEt::éi:)ra;d
Channel 1 y Reading Limit: >20dB Pass/Fail
(MHz) (dBuV) (dB)
00 2402 104.261
Outside band 2400 54.77 49.491 Pass
78 2480 104.389
Outside band 2485.07 44,507 59.882 Pass
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Band Edge Conducted Measurement

T Agilent Spectrum Analyzer - Swept SA

FCC ID: YVL-KOVGTMBT
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Band Edge Conducted Measurement

T Agilent Spectrum Analyzer, - Swept SA
{ 50 @ AC SEMSE:INT M\ ALIGN OFF 07:56:50PM Oct 19, 2010
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Band Edge Radiated Measurement

“RBW 100 kHz
“VBW 100 kHz
“SWT 200 ms

Ref 90 dBuv “Att O dB

FCC ID: YVL-KOVGTMBT
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Band Edge Radiated Measurement
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3.6.4 Test Data: 2Mbps

Table: Band Edge measurement
Conducted Test

Temperature ('C):25

Test Engineer:Scott Chien Humidity (%):55
Frequenc 3L Ol?t:;;::el)ra;ld
Channel 1 y Reading Limit: >20dB Pass/Fail
(MHz) (dBuV) (dB)
00 2401.84 105.098
Outside band 2400 54.791 50.307 Pass
78 2479.84 105.633
Outside band 2483.5 41.128 64.505 Pass
Radiated Test
Temperature (C):25
Test Engineer:Scott Chien Humidity (%):60
Frequenc S Ol(ljtz;‘(li‘i‘l:)ra;ld
Channel 1 y Reading Limit: >20dB Pass/Fail
(MHz) (dBuV) (dB)
00 2401.84 61.77
Outside band 2399.86 21.76 40.01 Pass
78 2479.84 59.12
Outside band 2485.46 22.35 36.77 Pass
RF Conducted Band-edge measurement for hopping enable per DA 00-705 requirement
Conducted Test
Temperature (C):25
Test Engineer:Scott Chien Humidity (%):55
Frequenc Spectrum OEt::éi:)ra;d
Channel 1 y Reading Limit: >20dB Pass/Fail
(MHz) (dBuV) (dB)
00 2402 104.697
Outside band 2399.99 52.917 51.78 Pass
78 2480.14 104.537
Outside band 2485.44 43.637 60.9 Pass

International Standards Laboratory Report Number:ISL- 10LR036FC



-34-

ARNERHBREALG

intematonal Standards Laboratory

Band Edge Conducted Measurement

T Agilent Spectrum Analyzer - Swept SA

FCC ID: YVL-KOVGTMBT
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Band Edge Conducted Measurement

T Agilent Spectrum Analyzer, - Swept SA
{ 50 @ AC SEMSE:INT M\ ALIGN OFF 07:57:25PM Oct 19, 2010
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Band Edge Radiated Measurement
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3.6.5 Test Data: 3Mbps

Conducted Test

Test Engineer:Scott Chien

FCC ID: YVL-KOVGTMBT

Table: Band Edge measurement (Conducted)

Temperature ('C):25
Humidity (%):55

Frequenc 3L Ol?t:;;::el)ra;ld
Channel 1 y Reading Limit: >20dB Pass/Fail
(MHz) (dBuV) (dB)
00 2401.84 105.091
Outside band 2400 54.087 51.004 Pass
78 2479.84 105.623
Outside band 2483.5 42.659 62.964 Pass
Radiated Test
Temperature (C):25
Test Engineer:Scott Chien Humidity (%):60
Frequenc S Ol(ljtz;‘(li‘i‘l:)ra;ld
Channel 1 y Reading Limit: >20dB Pass/Fail
(MHz) (dBuV) (dB)
00 2401.86 65.45
Outside band 2400.02 22.48 42.97 Pass
78 2479.84 64.45
Outside band 2483.56 21.75 42.7 Pass
RF Conducted Band-edge measurement for hopping enable per DA 00-705 requirement
Conducted Test
Temperature (C):25
Test Engineer:Scott Chien Humidity (%):55
Frequenc Spectrum OEt::éi:)ra;d
Channel 1 y Reading Limit: >20dB Pass/Fail
(MHz) (dBuV) (dB)
00 2402 104.67
Outside band 2399.98 52.861 51.809 Pass
78 2480 104.799
Outside band 2485.03 43.852 60.947 Pass
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Band Edge Conducted Measurement

T Agilent Spectrum Analyzer - Swept SA

FCC ID: YVL-KOVGTMBT

4 L 50 & AC SENSE:IMT] &ALIGN OFF 07:55:43PM Oct 19, 2010
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More|
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RF Conducted Band-edge measurement for hopping

enable

per DA 00-705 requirement

T Agilent Spectrum Analyzer - Swept SA
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Band Edge Conducted Measurement

FCC ID: YVL-KOVGTMBT

T Agilent Spectrum Analyzer, - Swept SA
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T Agilent Spectrum Analyzer, - Swept SA
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Band Edge Radiated Measurement
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-10

Center 2.4 GHz 1 MHz/ Span 10 MHz

Date: 12.0CT.2010 22:12:39

Band Edge Radiated Measurement
s

+REW 100 KH=x Mazkax 1 [tr ]
~WEW 100 HKH=x Gd .45 dEpWF
Ref 90 dEpW r AEE o dE cr 3WE ZO00 i@ Z2.479E40000 GEH=
=11 Hazkaexz| 2 [TL
17.FS dEpWV
| a0 apamcopon qnc |IEN
23 s M

10

=0

L)
ol | L

7
=
| 20 P LT PRWRT P N LN .Y Sy

|10

-10

Cenkexr Z.4E23 QH=x 1 MiH=~ Span 1o MH=

Date: 12.0CT.2010 22:22:00
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3.7 Restricted Bands Measurement

3.7.1 Test Procedure (Radiated)

1. Antenna and Turntable test procedure same as Radiated Emission Measurement.
Equipment mode: Spectrum analyzer
Detector function: Peak mode
SPAN: 100MHz
RBW: 1MHz
VBW: 3MHz
Center frequency: 2.375GHz, 2.5GHz.
2. Using Peak Search to read the peak power of Carrier frequencies after Maximum Hold
function is completed.
3. Find the next peak frequency outside the operation frequency band
4. For peak frequency emission level measurement in Restricted Band,
Change RBW: 1MHz
VBW: 1KHz
Span: 100MHz.
5. Get the spectrum reading after Maximum Hold function is completed.

3.7.2 Test Setup (Radiated)
Same as Radiated Emission Measurement

International Standards Laboratory Report Number:ISL- 10LR036FC



ABNERHBRELG

intematonal Standards Laboratory

3.7.3 Test Data: 1Mbps
Table Band Edge measurement (Radiated)

-42-

FCC ID: YVL-KOVGTMBT

Temp. (" C): 25
Test Engineer:Scott Chien Humidity (%): 55
Frequency | Spectrum Correction Emission Limit Equip. Pass
Description (MHz) Reading Factor Level (dBuV/m) Setup or
(dBuV) (dB/m) | (dBuv/m) VBW Fail
Channel_00 2402.12 | 66.28 34.68 100.96 3MHz
(peak mode)
Channel_00 24026 | 655 3468 | 100.18 1KHz
(average mode)
Channel_r8 2480.16 | 59.54 34.86 94.4 3MHz
(peak mode)
Channel 78 =1 548002 | 5882 | 3486 | 93.68 1KHz
(average mode)
Channel_00
Restricted band 2383.7 26.05 34.65 60.7 74 3MHz Pass
(peak mode)
Restricted band 2390 12.28 3465 | 46.93 54 1KHz | Pass
(average mode)
Channel_78
Restricted band 2483.5 26.96 34.86 61.82 74 3MHz Pass
(peak mode)
Restricted band |~ 94835 | 1882 | 3486 | 53.68 54 IKHz | Pass
(average mode)
Radiatied Cable Loss 2390 2400 2402 2480 2483.5
Chamber Ant. Factor 32.32 32.34 32.34 32.47 32.47
Chamber Cable Loss 2.33 2.34 2.34 2.39 2.39

Note:

— The Spectrum plot of emission level measurement in Restricted band is attached.

— Emission Level=Spectrum Reading+Correction Factor

— Correction Factor=Antenna Factor+cable loss
— Both Horizontal and Vertical polarizaion have been tested and the worst data is listed above.
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Restricted Band (Radiated)-Peak Mode (Channel 00)

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 66 .28 dBpv
Ref 90 dBpv “Att O dB “SWT 200 ms 2.402120000 GHz
20 Marker| 2 [T1 ]I
26.05 dBupv
| 80 2 Q0hQQ GH
MAXH 70 L

/T
[\
. / |\

10

O

-10

Center 2.39 GHz 3 MHz/ Span 30 MHz

Date: 12.0CT.2010 22:00:14

Restricted Band (Radiated)-Average Mode (Channel 00)

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 kHz 65.50 dBupv
Ref 90 dBuv *Att O dB SWT 75 ms 2.402060000 GHz
90 Marker| 2 [T1 ]I
12.p8 dBpv
| 80 2] 390000p00 GH
1 PK]
MAXH

-70

\
/1N

.

-10

-0

-10

Center 2.39 GHz 3 MHz/ Span 30 MHz

Date: 12.0CT.2010 22:01:52
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FCC ID: YVL-KOVGTMBT

Restricted Band (Radiated)-Peak Mode (Channel 78)

“RBW 1 MHz
“VBW 3 MHz
*SWT 200 ms

Ref 90 dBupv *Att O dB

Marker 1 [T1 ]
59.54 dBuv
2.480160000 GHz

90 Marker| 2 [T1 ]
26.96 dBuVv
| 80 2| 483500000 GH
1 PK
MAXH | o
2 PK] 1
G |0 L
~I
:;y//// \\\\\\\
0 \\
30 \\\\\Mnd
T AR A A A et MA A sanin gl
—20
~10
Lo
-10
Center 2.4835 GHz 1 MHz/ Span 10 MHz
Date: 13.0CT.2010 13:07:02

Restricted Band (Radiated)-Average Mode (Channel 78)

“RBW 1 MHz
“VBW 1 kHz
SWT 25 ms

®

Ref 90 dBuv “Att O dB

Marker 1 [T1 ]
58.82 dBpVv
2.480020000 GHz

90

~80

Marker| 2 [T1 ]I
18.82 dBuv

214383500000 GH

1 PK

MAXH
~70

~10

e}

-10

Center 2.4835 GHz 1 MHz/

Date: 13.0CT.2010 13:07:33
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3.7.4 Test Data: 2Mbps
Table Band Edge measurement (Radiated)

-45-

FCC ID: YVL-KOVGTMBT

Temp. (" C): 25
Test Engineer:Scott Chien Humidity (%): 55
Frequency | Spectrum Correction Emission Limit Equip. Pass
Description (MHz) Reading Factor Level (dBuV/m) Setup or
(dBuV) (dB/m) | (dBuv/m) VBW Fail
Channel_00 2402.06 63.4 34.68 98.08 3MHz
(peak mode)
Channel 00 =1 940006 | 586 3468 | 9328 1KHz
(average mode)
Channel_r8 2480.02 | 59.51 34.86 94.37 3MHz
(peak mode)
Channel 78 1 548008 | 5585 | 3486 | 90.71 1KHz
(average mode)
Channel_00
Restricted band 2388.98 26.38 34.65 61.03 74 3MHz Pass
(peak mode)
Restricted band 2390 12.07 3465 | 46.72 54 1KHz | Pass
(average mode)
Channel_78
Restricted band 2483.54 27.29 34.86 62.15 74 3MHz Pass
(peak mode)
Restricted band | - 54835 | 1808 | 3486 | 5294 54 IKHz | Pass
(average mode)
Radiatied Cable Loss 2390 2400 2402 2480 2483.5
Chamber Ant. Factor 32.32 32.34 32.34 32.47 32.47
Chamber Cable Loss 2.33 2.34 2.34 2.39 2.39

Note:

— The Spectrum plot of emission level measurement in Restricted band is attached.

— Emission Level=Spectrum Reading+Correction Factor

— Correction Factor=Antenna Factor+cable loss
— Both Horizontal and Vertical polarizaion have been tested and the worst data is listed above.
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Restricted Band (Radiated)-Peak Mode (Channel 00)

@ “RBW 1 MHz Marker 1 [T1 1
“VBW 3 MHz 63.40 dBpv
Re¥ 90 dBpv TALL O dB “SWT 200 ms 2.402060000 GHz
90 Marker| 2 [T1 ]I
26_88 dBuVvV
80 2 280000_GH
1 PK

MAXH

N 3
/ 1\
.. /1N

st A Al ~ -, P Mt At AT At N L—M.N%JW'/

-10

Center 2.39 GHz 3 MHz/ Span 30 MHz

Date: 13.0CT.2010 12:58:03

Restricted Band (Radiated)-Average Mode (Channel 00)

@ “*RBW 1 MHz Marker 1 [T1 ]
*VBW 1 kHz 58.60 dBupv
Re¥ 90 dBpv “Att O dB SWT 75 ms 2.402060000 GHz
90 Marker| 2 [T1 ]I
12_.p7 dBpv
| so 2| 300000000 GH
1 PK
MAXH 70
L
—-60

/]

~10:

-0

-10

Center 2.39 GHz 3 MHz/ Span 30 MHz

Date: 13.0CT.2010 13:00:26
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Restricted Band (Radiated)-Peak Mode (Channel 78)

® *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 59.51 dBpv
Ref 90 dBuv “Att O dB “SWT 200 ms 2.480020000 GHz
90 Marker| 2 [T1 ]
27.29 dBpv
80 21 4223540000 GH
1 Pl
VIAXH I .
1
Le0 -
Lao
| 30 \’\\
~r
A A AAAARA A A
-20
-10
Lo
-10
Center 2.4835 GHz 1 MHz/ Span 10 MHz

Date: 13.0CT.2010 13:10:25

Restricted Band (Radiated)-Average Mode (Channel 78)

<é%> *RBW 1 MHz Marker 1 [T1 ]
“VBW 1 kHz 55.85 dBpVv
Ref 90 dBuv *Att O dB SWT 25 ms 2.480080000 GHz
90 Marker| 2 [T1 ]
18.08 dBpv
|80 2| 483500000 GH
1 PK]
VAXH I .
60 1
V4 <
£40
30
- \‘\
10
Lo
-10
Center 2.4835 GHz 1 MHz/ Span 10 MHz

Date: 13.0CT.2010 13:10:55
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3.7.5 Test Data: 3Mbps
Table Band Edge measurement (Radiated)

-48-

FCC ID: YVL-KOVGTMBT

Temp. (" C): 25
Test Engineer:Scott Chien Humidity (%): 55
Frequency | Spectrum Correction Emission Limit Equip. Pass
Description (MHz) Reading Factor Level (dBuV/m) Setup or
(dBuV) (dB/m) (dBuVv/m) VBW Fail
Channel_00 2402 65.96 34.68 100.64 3MHz
(peak mode)
Channel_00 2402.06 | 62.19 34.68 96.87 1KHz
(average mode)
Channel_78 2480.18 | 64.73 34.86 99.59 3MHz
(peak mode)
Channel_78 2480.02 | 61.18 34.86 96.04 1KHz
(average mode)
Channel_00
Restricted band 2385.52 25.7 34.65 60.35 74 3MHz Pass
(peak mode)
Restricted band | 534 1199 | 3465 | 46.64 54 1KHz Pass
(average mode)
Channel_78
Restricted band 2483.5 28.93 34.86 63.79 74 3MHz Pass
(peak mode)
Restricted band | g5 17.75 34.86 52.61 54 1KHz Pass
(average mode)
Radiatied Cable Loss 2390 2400 2402 2480 2483.5
Chamber Ant. Factor 32.32 32.34 32.34 32.47 32.47
Chamber Cable Loss 2.33 2.34 2.34 2.39 2.39

Note:

— The Spectrum plot of emission level measurement in Restricted band is attached.

— Emission Level=Spectrum Reading+Correction Factor

— Correction Factor=Antenna Factor+cable loss
— Both Horizontal and Vertical polarizaion have been tested and the worst data is listed above.
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Restricted Band (Radiated)-Peak Mode (Channel 00)

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 65.96 dBpv
Ref 90 dBpv “Att O dB “SWT 200 ms 2.402000000 GHz
20 Marker| 2 [T1 ]I
25_.¥70 dBpv
| 80 2 5520000 GH

/N
AR
. [ 1\

30

WMWMMW AAa) Mwwww\»«”’"‘/

20

10

O

-10

Center 2.39 GHz 3 MHz/ Span 30 MHz

Date: 12.0CT.2010 22:14:38

Restricted Band (Radiated)-Average Mode (Channel 00)

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 kHz 62.19 dBuv
e [\ Tt ms - z
Ref 90 dBuv A O dB SWT 75 2.402060000 GH
90 Marker| 2 [T1 ]
11.99 dBpVv
L 80 2| 390000p00 GH
o

- i
X

-10

-0

-10
Center 2.39 GHz 3 MHz/ Span 30 MHz

Date: 12.0CT.2010 22:15:34
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Restricted Band (Radiated)-Peak Mode (Channel 78)

®

[ ]

Date: 1Z2.0CT.Z010 22:22:48

Restricted Band (Radiated)-Average Mode (Channel 78)

®

7

Date: 12.0CT.2010 22:23:17
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3.8 Bandwidth & Hopping Channel Separation

3.8.1 Standard Applicable

According to §15.247(a)(1), frequency hopping system shall have, hopping channel carrier
frequencies separated by a minimum of 25 kHz or the 20 dB bandwidth of the hopping
channel, whichever is greater. The system shall hop to channel frequencies that are selected at
the system hopping rate from a pseudorandomly ordered list of hopping frequencies.

3.8.2 Test Procedure

¢ Bandwidth Test Procedure
The Transmitter output of EUT was connected to the spectrum analyzer. The 20 dB
bandwidth of the fundamental frequency was measured. The setting of spectrum analyzer
is as follows

Equipment mode Spectrum analyzer
Detector function Peak mode

RBW 30KHz

VBW 100KHz

¢  Hopping Channel Separation Test Procedure

1. Connect EUT antenna terminal to the spectrum analyzer with a low loss cable.
Equipment mode: Spectrum analyzer
RBW: 100KHz
VBW: 300KHz
SPAN:3MHz

2. By using the Max-Hold function record the separation of two adjacent channels.

3. Measure the frequency difference of these two adjacent channels by spectrum
analyzer Marker function.

4. Repeat above procedures until all frequencies measured were complete.

3.8.3 Test Setup

Spectrum
EUT Analyzer
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3.8.4 Test Data: 1Mbps

Test Engineer:Scott Chien

-52-

FCC ID: YVL-KOVGTMBT

20dB Bandwidth

Temperature ('C):25
Humidity (%):55

Frequency 20dB Bandwidth
Channel
(MHz) (KHz)
00 2402 936
39 2441 936
78 2480 934

Test Engineer:Scott Chien

Hopping Channel Separation

Temperature (C):25
Humidity (%):55

Frequency Separation Limit
Channel Pass/Fail
(MHz) (KHz) (KHz)
00 2402 1000 = 624 Pass
39 2441 1000 = 624 Pass
78 2480 1000 = 622.67 Pass
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-53-

20dB Bandwidth Channel 00:

Tl Agilent Spectrum Analyzer - Swept SA

{ S0q AC SEMSE!INT ALIGN AUTOD 10:48:01 AMOct 16, 2010
Marker 3 _2.402470000000 GHz \ Avg Type: Log-Pur wice[1agas5s |  Feak Search
5 A = Trig: Free Run Avg|Held:>100/100 THPE | bl
o ™ Atten: 20 dB REfF NNNNN
MKr3 2.402 470 GHz NextPeak
fro g Ref 10.00 dBm -25.511 dBm
0.00 1
o0 = Next Right]
: X
2 3
2l NJ\/\ s ” -25.73 dBim|
-30.0
400 ~ Next Left|
A b
-A0.0
-60.0
700 Marker Deltalf
-80.0
iCenter 2.402000 GHz Span 2.000 MH]
Res BW 30 kHz #VBW 100 kHz #Sweep 200 ms (1001 pts) MkrCF
| < T v [ funciow [ oo
1 NJ1]f 2.401 994 GHz 5734 dBm
I 2/ N [1]f 2.401 534 GHz -25.698 dBm
N |1|f 2.402 470 GHz -256511 dBm
g Mkr—Ref Lvifj
8
7
8
9 More
:II? 10of2
12
MSG STATUS

FCC ID: YVL-KOVGTMBT

20dB Bandwidth Channel 39:

Tl Agilent Spectrum Analyzer - Swept SA

S0Q

ALTGN AUTO 10:46:30 AM Oct 16, 2010

Peak Search

IMarker 3 2.441472000000 GHz I Avg Type: Log-Pur TaE[l23456
Tnput: RE PNO: Far (50 1rig:FreeRun Avg|Held:>100/100 e [
I IFGain:Low Atten: 20 dB EEgfP NNNN N
Mkr3 2.441 472 GHzZ NextPeak
{odBidv__Ref 10.00 dBm -25.191 dBm
0.00 1
. A Next Right
2 Y 3
200 v ek = ’, 2504 o
-30.0
00 ] Next Left
P M [
-60.0
7ol Marker Delta
-B0.0
Center 2.441000 GHz Span 2.000 MHZ]
Res BW 30 kHz #VBW 100 kHz #Sweep 200 ms (1001 pts) MKrCF
2,440 996 GHz 5016 dBm
Iﬁ 2.440 536 GHz -24.906 dBm
2.441 472 GHz 25191 dBm
g Mkr—RefLvi|
6
7
8
9 More|
10 10f2
12

STATUS
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20dB Bandwidth Channel 78:

Tl Agilent Spectrum Analyzer - Swept SA

{ S0q AC SEMSE!INT ALIGN AUTOD 10:49:50 AMOct 16, 2010
Marker 3 _2.480470000000 GHz \ Avg Type: Log-Pur wice[1ags5s |  Feak Search
5 A = Trig: Free Run Avg|Held:>100/100 THPE | bl
M it aw  Atten: 20 4B RE]JP NNNNN
MKr3 2.480 470 GHZ NextPeak
10 dBidiv  Ref 10.00 dBm -24.474 dBm
liLog 1
0.00
oo A SN Next Right]
2 3
-20.0 y /‘f\ 7 . A |
-30.0
-40.0 Next Left|
AN e LY
-A0.0
-60.0
700 Marker Deltalf
-80.0
iCenter 2.480000 GHz Span 2.000 MH]
Res BW 30 kHz #VBW 100 kHz #Sweep 200 ms (1001 pts) MkrCF
| v [ funcrion |
1 NJ1]f 2.479 994 GHz -4.606 dBm
I 2/ N [1]f 2.479 536 GHz -24.339 dBm
N |1|f 2.480 470 GHz -24.474 dBm
g Mkr—Ref Lvifj
8
7
8
9 More
:1|E1! 10of2
12
MSG STATUS

Hopping Channel Separation Channel 00

T Agilent Spectrum Analyzer - Swept SA

( o0Q AC SENSE:INT] ALIGNAUTO 11:13:08AMOcCt 16, 2010 Mark
Marker 1_2.402000000000 GHz [ Avg Type: Log-Pur TRACE[12345 6 arker
Tnput: RF PNO: Far o 1rig:Free Run Avg|Hold:>100/100 THRE W] it
M . DET|/F NMNMNMN
IFGain:Low Atten: 20 dB SelectMaﬂ(er’
Mkr1 2.402 000 GHz 1
fl1o goiciv__Ref 10.00 dBm -5.039 dBm
0.00 *1 2
o — Normal
-20.0
-30.0
00 ——— Delta}
-50.0
-B0.0
o Fixed
-80.0
Center 2.402000 GHz Span 3.000 MHZ
| Res BW 100 kHz #VBW 300 kHz Sweep 1.00 ms (1001 pts) o
| % [ v [ FUNCTION _JFUNC H FUNCTION VALUE
2.402 000 GHz -5.039 dBm
2.403 000 GHz 5.051 dBm
Properties»
8
9 More
i 10f2
12
IMSG STATUS
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Hopping Channel Separation Channel 39

T Agilent Spectrum Analyzer - Swept SA

( o0Q AC SENSE:INT] M BLIGN OFF 11:23:07 AMOct 16, 2010 Mark
Marker 1 2.441000000000 GHz | Avg Type: Log-Pwr TRACE[172345 6 arker
Tnput: RF PNO: Far o 1rig:Free Run Avg|Hold:>100/100 TS ym
IFGain:Low Atten: 20 dB — SelectMaﬂ(er’
Mkr1 2.441 000 GHz 1
10 dBidiv__Ref 10.00 dBm -4.365 dBm
lliLog
‘1 2
0.00
o A . I Normall
20n ] [
300
-40.0 Deltaj|
500
0.0
o Fixed
0.0
Center 2.441000 GHz Span 3.000 MHZ
| Res BW 100 kHz #VBW 300 kHz Sweep 1.00 ms (1001 pts) o
| v [ FUNCTION ] FUNC C
2.441 000 GHz 4365 dBm
2.442 000 GHz -4.396 dBm
Properties»
3
9 More,
i 10f2
12
IMSG STATUS

Hopping Channel Separation Channel 78

T Agilent Spectrum Analyzer - Swept SA

( S0 & AC SEMSE:INT| W ALIGN OFF 11:20:29 AM Oct 16, 2010 T
Marker 1_2.479000000000 GHz | e Free R K‘“ﬂ R TRACE[I[23 45 & arker
Input: RE PNO: Far (. 1rig:Free Run wg|Hold:> i
e IFGaintow * Atten: 20 dB oer| NHNN Select Marker,
Mkr1 2.479 000 GHz 1
10 dBidiv  Ref 10.00 dBm -3.832 dBm
liLog 1 3
0.00 !
o Normal
-20.0
-30.0 Hﬁ"'Nv.
400 R R Deltall
-50.0
-50.0
o0 Fixed
-80.0
Center 2.480000 GHz Span 3.000 MHZ
| Res BW 100 kHz #VBW 300 kHz Sweep 1.00 ms (1001 pts) .
| = [ v [ FUNCTON [ FUKC TH[__FUNC
N |[1]f 2.479 000 GHz 3.832 dBm
? N |[1]f 2.480 000 GHz -3.865 dBm
2 Properties»
8
9 More
i 10f2
12
IMSG STATUS
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3.8.5 Test Data: 2 Mbps

-56-

FCC ID: YVL-KOVGTMBT

20dB Bandwidth
Temperature ('C):25
Test Engineer:Scott Chien Humidity (%):55
Frequency 20dB Bandwidth
Channel
(MHz) (KHz)
00 2402 1248
39 2441 1242
78 2480 1238

Hopping Channel Separation

Test Engineer:Scott Chien

Temperature ('C):25
Humidity (%):55

Frequency Separation Limit
Channel Pass/Fail
(MHz) (KHz) (KHz)
00 2402 1000 = 832 Pass
39 2441 1000 = 828 Pass
78 2480 1000 = 825.33 Pass
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20dB Bandwidth Channel 00:

Tl Agilent Spectrum Analyzer - Swept SA

{ S0q AC SEMSE!INT ALIGN AUTOD 10:51:45 aMOct 16, 2010
Marker 3 _2.402620000000 GHz | e re R RIS ] Merker
Tnput RE_PNO: Far o Trig: Free Run vyg|Hold:>
L IFGainlow * Atten: 20 4B oerlP NNNNN L o lect Marker,
Mkr3 2.402 620 GHz| 3
fro g Ref 10.00 dBm -25.694 dBm
0.00 1
0o ~ A SN Normal
- ;‘J[,ﬁ,vr—\,/xj N N |03
A -25.73 dbin)|
-30.0 / \
400 Deltall
e e \f"\..\_,.mﬂw\_
-60.0
7o Fixed
-80.0
iCenter 2.402000 GHz Span 2.000 MH2Z
Res BW 30 kHz #VBW 100 kHz #Sweep 200 ms (1001 pts) orf
| X [ v [ Fuucron | 0
1 NJ1]f 2.401 992 GHz 5775 dBm
I 2/ N [1]f 2.401 372 GHz -25.640 dBm
N |1|f 2.402 620 GHz -25.694 dBm
g Properties»
8
7
8
9 More,
1? 10of2
12
MSG STATUS

20dB Bandwidth Channel 39:

( S0Q AC SEMSE:INT) ALIGN AUTOD 10:54:23 AMOct 16, 2010 R
[Display Line -25.05 dBm | Avg Type: Log-Pur TRACE1 2345 & Display
Tnput: RE PNO: Far (50 1rig:FreeRun Avg|Held:>100/100 TYPE |1 il
I IFGain:Low Atten: 20 dB pejP NNNNN
MKr1 2.440 994 GHz]|  Annotation>
{odBidv__Ref 10.00 dBm -5.047 dBm
0.00 ‘1
-00 AN Title»,
| VAl v b ™™ N o
el = T i 25105 o
-30.0
P 7 L Graticule
5u.u [ M~ |On Off
-60.0
o DisplayLine
-25.05 dBm
00 on Off
Center 2.441000 GHz Span 2.000 MHZ]
Res BW 30 kHz #VBW 100 kHz #Sweep 200 ms (1001 pts)
2.440 994 GHz 5,047 dBm
2.440 370 GHz 24.766 dBm
2.441 612 GHz -24.951 dBm System
Display»
Settings
MSG STATUS
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20dB Bandwidth Channel 78:

Tl Agilent Spectrum Analyzer - Swept SA

{ S0q AC SEMSE!INT ALIGN AUTOD 10:57:44 AMOct 16, 2010
Marker 2 2.479370000000 GHz | e re R RIS ] Merker
Tnput RE_PNO: Far o Trig: Free Run vyg|Hold:>
L IFGainilaw * Atten: 20 dB oerlP NNNNN L o lect Marker,
Mkr2 2.479 370 GHz| 2
10 dBidiv  Ref 10.00 dBm -24.532 dBm
liLog 1
0.00
T ras Normal
) 2 e~ A AN NN 3
200 Q{ A 740 a6
300 / 5\\\\
400 M’/ \\/\1_,»/"'\- Delta}
-A0.0
-60.0
7o Fixed
-80.0
iCenter 2.430000 GHz Span 2.000 MH2Z
Res BW 30 kHz #VBW 100 kHz #Sweep 200 ms (1001 pts) orf
| X [ v [ Fuucron | 0
10 N |1 | f 2.479 996 GHz -4.599 dBm
N |1]|Ff 2.479 370 GHz -24.532 dBm
3| N [1]f 2.480 608 GHz -24.246 dBm
g Properties»
8
7
8
9 More,
:II? 10of2
12
MSG STATUS

Hopping Channel Separation Channel 00

17 Agilent Spectrum Analyzer - Swept SA

( S0Q AC SEMEEINT)] NALIGN OFF 11:22:06 AMOct 16, 2010 Mark
Marker 2 2.403000000000 GHz ) Avg Type: Log-Pwr TRACE[12345 6 arker
Tnput: RF PNO: Far (50 Trig: Free Run Avg|Held:>100{100 TYPE gﬂm
IFGain:Low Atten: 20 dB — Select Marker.
Mkr2 2.403 000 GHz 2
fl1o goieiv__Ref 10.00 dBm -5.073 dBm
0.00 L ’2
T P ™ Normal
200
-30.0 //
-40.0 Deltaj|
A0
60.0
e Fixed
-80.0
Center 2.402000 GHz Span 3.000 VIHZ]
|#Res BW 100 kHz #VBW 300 kHz Sweep 1.00 ms (1001 pts) o
M | v [ FUNCTION [ FUNCTIONWIDTH FUNCTI UE
2.402 000 GHz 5.043 dBm
2 2.403 000 GHz 5.073 dBm
2 Properties»
g
9 More,
1? 10of2
12
IMSG STATUS
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FCC ID: YVL-KOVGTMBT

Hopping Channel Separation Channel 39

17 Agilent Spectrum Analyzer - Swept SA

SEMNSEINT

M\ALIGN OFF

11:24:02 AMOct 16, 2010

7 Sog
Marker 1 2.441000000000 GHz |

Trace/Det

Avg Type: Log-Pwr TRACE|1 23456
Input: RE PNO: Far o 1rig:Free Run Avg|Held:>100{100 THPE| W Wit
™ IFGainilow *_Atten: 2048 PP UNENE] gelect Trace
Mkr1 2.441 000 GHz Trace 1
10 dBidlv__ Ref 10.00 dBm -4.344 dBm
liLog
‘1 2
0.00
00 e T A ClearWrite
200
-30.0
-40.0 Trace Averagej
0.0
60.0
e Max Hold]
-80.0
Center 2.441000 GHz Span 3.000 MHZ
|#Res BW 100 kHz #VBW 300 kHz Sweep 1.00 ms (1001 pts) Min Hold
g < [ v [ FUNCTIGN [ FUNCTIONWIDTH FUNCTI UE
N[1]f 2.441 000 GHz -4.344 dBm
g N |1]f 2.442 000 GHz -4.407 dBm
7 View/Blank |
5 Trace On
8
9 More,
}‘1' 10f3
12
IMSG STATUS

Hopping Channel Separation Channel 78

T Agilent Spectrum Analyzer - Swept SA

( 50 Q AC SENSEINT| ALIGN OFF 11:24:45 AMOct 16, 2010 T
Marker 2 2.480000000000 GHz Avg Type: Log-Pwr TRACE[11234.5 & arker
Tnput: RF PNO: Far (50 11ig:Free Run Avg|Held:>100/100 TYPE| M ittt
H . DET|P MM NN N
IFGain:Low Atten: 20 dB Select Marker |
Mkr2 2.480 000 GHz 2
10 dBidiv__ Ref 10.00 dBm -3.887 dBm
liLog
: ——
0.00
o Normal
-20.0
-30.0 \\Hf
400 =~ = Delta}
-60.0
-B0.0
o Fixed
-80.0
Center 2.480000 GHz Span 3.000 MHz
| Res BW 100 kHz #VBW 300 kHz Sweep 1.00 ms (1001 pts) o
v [ Fcmw e
2.479 000 GHz 3.847 dBm
2.480 000 GHz 3.887 dBm
3
g Properties»
8
7
3
9 More
‘1’ 10f2
2
IMSG STATUS
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3.8.6 Test Data: 3Mbps

Test Engineer:Scott Chien

-60-

20dB Bandwidth

Temperature (C):25
Humidity (%):55

Frequency 20dB Bandwidth
Channel
(MHz) (KHz)
00 2402 1254
39 2441 1256
78 2480 1256

Hopping Channel Separation

Test Engineer:Scott Chien

FCC ID: YVL-KOVGTMBT

Temperature (C):25
Humidity (%):55

Frequency Separation Limit
Channel Pass/Fail
(MHz) (KHz) (KHz)
00 2402 1000 = 836 Pass
39 2441 1000 = 837.33 Pass
78 2480 1000 = 837.33 Pass

International Standards Laboratory

Report Number:ISL- 10LR036FC
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20dB Bandwidth Channel 00:

Tl Agilent Spectrum Analyzer - Swept SA

{ S0q AC SEMSE!INT ALIGN AUTOD 10:59:13 AMOct 16, 2010
Marker 3 _2.402612000000 GHz \ Avg Type: Log-Pur wice[1agas5s |  Feak Search
5 A = Trig: Free Run Avg|Held:>100/100 THPE | bl
o ™ Atten: 20 dB REfF NNNNN
MKr3 2.402 612 GHz NextPeak
fro g Ref 10.00 dBm -25.703 dBm
0.00 1
o0 = ~ Next Right]|
. ey
3 R R E
el ""V-’ -25.76 b
-30.0 / \
400 Next Left|
o Py R
-60.0
700 Marker Deltalf
-80.0
iCenter 2.402000 GHz Span 2.000 MH2Z
Res BW 30 kHz #VBW 100 kHz #Sweep 200 ms (1001 pts) MkrCF
| X [ v [ Fuucron | 0
1 NJ1]f 2.401 994 GHz £.762 dBm
I 2/ N [1]f 2.401 358 GHz -256.672 dBm
N |1|f 2402 612 GHz -25.703 dBm
g Mkr—Ref Lvifj
8
7
8
9 More
:]I? 10of2
12
MSG STATUS

20dB Bandwidth Channel 39:

Tl Agilent Spectrum Analyzer - Swept SA

{ j=inge] AC SENSE:INT]| ALIGN AUTO 11:00:20 M Oct 16, 2010
Marker 3 2.441612000000 GHz | Avg Type: Log-Pur macE[izaas 5| ook Search
Tnput: RE PNO: Far (50 1rig:FreeRun Avg|Held:>100/100 TYPE |1 il
I IFGain:Low Atten: 20 dB EEgfP NNNN N
Mkr3 2.441 612 GHz NextPeak
{odBidv__Ref 10.00 dBm -24.988 dBm
0.00 1
0 P = Next Right
AN
2 o ] VY 3
el vl ] \’"’ ~25.11 dom|
300 // \
-40.0 Next Left
) e S~
-60.0
7ol Marker Delta
-B0.0
Center 2.441000 GHz Span 2.000 MHZ]
Res BW 30 kHz #VBW 100 kHz #Sweep 200 ms (1001 pts) MKrCF
2,440 994 GHz 5.112 dBm
Iﬁ 2.440 356 GHz 24.914 dBm
2.441 612 GHz -24.988 dBm
g Mkr—RefLvi|
6
7
8
9 More|
10 10f2
12
MSG STATUS
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20dB Bandwidth Channel 78:

Tl Agilent Spectrum Analyzer - Swept SA

{ S0q AC SEMSE!INT ALIGN AUTOD 11:01:45aMOct 16, 2010
Marker 3 2.480612000000 GHz | e re R RIS ] Merker
Tnut RE PNO: Far 7 Trig:Free Run vyg|Hold:>
L IFGainilaw * Atten: 20 dB oerlP NNNNN L o lect Marker,
Mkr3 2.480 612 GHz| 3
10 dBidiv_ Ref 10.00 dBm -24.463 dBm
llLog 1
0.00
0o 5 MA ) Wﬂ\_w 3 ik
=200 ] \'-’ 2463 do
RELE |
-30.0 / \\
400 Deltall
Py
500 eaatulind
-60.0
o Fixed
-80.0
iCenter 2.480000 GHz Span 2.000 MHZ
Res BW 30 kHz #VBW 100 kHz #Sweep 200 ms (1001 pts) orf
|  x T v [ fncov | 0
1 NJ1]f 2.479 996 GHz 4622 dBm
I 2/ N [1]f 2.479 356 GHz -24.436 dBm
N |1|f 2480612 GHz -24.463 dBm
g Properties»
8
7
8
9 More,
1? 10of2
12
MSG STATUS

Hopping Channel Separation Channel 00

17 Agilent Spectrum Analyzer - Swept SA

( S0Q AC SEMEEINT)] NALIGN OFF 11:25:30 AMOct 16, 2010 Mark
Marker 1 2.402000000000 GHz ) Avg Type: Log-Pwr TRACE[12345 6 arker
Tnput: RF PNO: Far (50 Trig: Free Run Avg|Held:>100{100 TYPE gﬂm
IFGain:Low Atten: 20 dB = Select Marker.
Mkr1 2.402 000 GHz 1
10 dBidiv__Ref 10.00 dBm -5.081 dBm
liLog 1 >
000 ‘
o P Normal
/U"’
200
-30.0
-40.0 Deltaj|
A0
60.0
e Fixed
-80.0
Center 2.402000 GHz Span 3.000 VIHZ]
|#Res BW 100 kHz #VBW 300 kHz Sweep 1.00 ms (1001 pts) o
I | v [ FUNCTION [ FUNCTIONWIDTH FUNCTI UE
2.402 000 GHz 5.081 dBm
2.403 000 GHz 5.082 dBm
Properties»
g
9 More,
1? 10of2
12
IMSG STATUS
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-63-

Hopping Channel Separation Channel 39

FCC ID: YVL-KOVGTMBT

17 Agilent Spectrum Analyzer - Swept SA

SEMNSEINT M\ALIGN OFF

11:26:21 AMOct 16, 2010

7 Sog
Marker 2 2.442000000000 GHz

| Avg Type: Log-Pwr TRACE|1 23456 L CD
Input: RE PNO: Far o 1rig:Free Run Avg|Held:>100{100 THPE| W Wit
e FGain:Law ~ Atten: 20 dB — Select Marker.
Mkr2 2.442 000 GHz 2
10 dBidiv__Ref 10.00 dBm -4.373 dBm
liLog
0.00 ! ’2
0.0 [~ ] T noi et SO Normall
200
-30.0
-40.0 Deltaj|
0.0
60.0
e Fixed
-80.0
Center 2.441000 GHz Span 3.000 MHZ
|#Res BW 100 kHz #VBW 300 kHz Sweep 1.00 ms (1001 pts) o
g < [ v [ FUNCTIGN [ FUNCTIONWIDTH FUNCTI UE
1/ N [1]f 2.441 000 GHz -4.332 dBm
2 N |1]f 2.442 000 GHz 4.373 dBm
2 Properties»
8
9 More,
o 1 0f2
12
IMSG STATUS

Hopping Channel Separation Channel 78

T Agilent Spectrum Analyzer - Swept SA

( 50 Q AC SENSEINT| ALIGN OFF 11:27:00 AMOct 16, 2010 T
Marker 1 2.479000000000 GHz Avg Type: Log-Pwr TRACE[11234.5 & arker
Tnput: RF PNO: Far (50 11ig:Free Run Avg|Held:>100/100 TYPE| M ittt
PHNNNN
IFGain:Low Atten: 20 dB = Select Marker
Mkr1 2.479 000 GHz g
10 dBidiv__ Ref 10.00 dBm -3.827 dBm
liLog
fE—— 2
-16.0 N e Normal
Y
-20.0
-30.0
400 WA Delta}
-60.0
-B0.0
o Fixed
-80.0
Center 2.480000 GHz Span 3.000 MHz
| Res BW 100 kHz #VBW 300 kHz Sweep 1.00 ms (1001 pts) o
| A N N
2.479 000 GHz -3.827 dBm
2N [1]f 2.480 000 GHz 3.872 dBm
3
g Properties»
6
7
8
9 More|
‘1’ 10f2
2
IMSG STATUS
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3.9 Number of Hopping Frequency Used

3.9.1 Test Procedure

1. Connect EUT antenna terminal to the spectrum analyzer with a low loss cable.
Equipment mode: Spectrum analyzer
RBW: 300KHz
VBW: 1MHz
2.  Set the spectrum analyzer on Max-Hold Mode, and then keep the EUT in hopping
mode. Record all the signals from each channel until each one has been recorded.
3. Repeat above procedures until all frequencies measured were complete.

3.9.2 Test Setup

EUT Spectrum
Analyzer

3.9.3 Test Data
Number of Hopping Frequency Used

Test result Limit (Channels) Pass/Fail

79 >75 Pass

International Standards Laboratory Report Number:ISL- 10LR036FC
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2400~2405MHz

FCC ID: YVL-KOVGTMBT

T Agilent Spectrum Analyzer - Swept SA

( 508 AC SEMSEINT A\ ALIGN OFF 11322 AMOct 16,2010 [
Warker 2 2.440000000000 GHz | Avg Type: Log-Pwr TRACE[1 234586 Marker
Tnput: RE_ PNO: Fast (0 1rig:Free Run Avg|Held:>100/100 e "F\““‘I\I'N"N'N'I\‘I
IFGain:Low Atten: 20 dB = SelectMarker
Mkr2 2.440 000 0 GHz 2
10 dBidiv__Ref 10.00 dBm -4.080 dBm
lliLog
0.oo L
o N AVaTsalaTaY) VAVAYETa YATaVATA VATAVATA TAVATATATATATATAIAVAVATARVATAYAATATS Normal
/V\IVVVV'JUV\IVY\JUVVHV Y iy piyy Fyrvyyvvyyyvry
-20.0
-300 r{(
400 Bl Delta}f
-50.0
-60.0
oo Fixed
-80.0
Start 2.40000 GHz Stop 2.44050 GHZ
Res BW 300 kHz #VBW 1.0 MHz #Sweep 20.0 ms (1001 pts) orf
x| v [ FUNCTION [ Funl
1 N [1]f 2.402 000 0 GHz 4.783 dBm
N1][f 2.440 000 0 GHz 4,080 dBm
3
g Properties»
[
7
8
9 More
]? 10f2
12
IMSG STATUS
2405~2482MHz
pe Analyze ep m|
S0Q AC SEMSEINT)] A\ ALIGN OFF 1153:044M0ct 16,2010 [ |
[Start Freq 2.440500000 GHz Fvg Type: Log-Pur TACEo3e5 g TracelDet
Tnput: RF PNO: Fast 50 Trig: Free Run Avg|Held:>100{100 THPE gﬂm
IFGain:Low Atten: 20 dB — Select Trace
Mkr1 2.441 000 0 GHz Trace 1
10 dBidiv__ Ref 10.00 dBm -4.120 dBm
l|Log 2
0.00 L
Ry ATAtaTaialalalalaYaTalatiatatat AtATatATATATATS AYATATRAVATATRY RIATATA) '\ﬂf[\ ClearWrite
Fry gy v r gy Ty gy prppyr vy gy yryovuy V']UHV'IVYVV\
-20.0
-30.0 \'
-40.0 H| TraceAveragel|
-50.0
-60.0
e Max Holdl
-80.0
|Start 2.44050 GHz Stop 2.48200 GHz
Res BW 300 kHz #VBW 1.0 MHz #Sweep 20.0 ms (1001 pts) Min Hold
| ; A N A
f 2.441 000 0 GHz 4.120 dBm
2N [1[f 2.480 000 0 GHz 3.702 dBm
3 .
i View/Blank |
5 Trace On
6
7
3
9 More
(1’ 10f3
2
IMSG STATUS

International Standards Laboratory
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3.10 Dwell Time

3.10.1 Test Procedure

-66- FCC ID: YVL-KOVGTMBT

1. Connect EUT antenna terminal to the spectrum analyzer with a low loss cable.
Equipment mode: Spectrum analyzer
RBW: 1MHz
VBW: 1MHz
SPAN: Zero Span

W

Adjust the center frequency of spectrum analyzer on any frequency be measured.
Measure the Dwell Time by spectrum analyzer Marker function.

4. Repeat above procedures until all frequencies measured were complete.

3.10.2 Test Setup

Spectrum
EUT Analyzer
3.10.3 Test Data: 1Mbps
Dwell Time
Temperature (C):25
Test Engineer:Scott Chien Humidity (%):55
t Test
Frequency Spectrum € Limit .
Mode Reading Result Pass/Fail
(MHz) (1s) (ms) (ms)
DH1 2402 397 254.08 < 400 Pass
DH3 2402 1650 352.00 < 400 Pass
DHS5 2402 2900 371.20 < 400 Pass
t Test
Frequency Spectrum € Limit .
Mode Reading Result Pass/Fail
(MHz) (1s) (ms) (ms)
DH1 2441 397 254.08 < 400 Pass
DH3 2441 1650 352.00 < 400 Pass
DHS 2441 2890 369.92 < 400 Pass
t Test
Frequency Spectrum € Limit .
Mode Reading Result Pass/Fail
(MHz) (1s) (ms) (ms)
DH1 2480 398 254.72 < 400 Pass
DH3 2480 1647 351.36 < 400 Pass
DHS5 2480 2895 370.56 < 400 Pass

International Standards Laboratory

Report Number:ISL- 10LR036FC




Note:

A period time=79x0.4(s)=31.6(s)

CHO00 DH1 time slot=
DH3 time slot=
DH5 time slot=

CH39 DH1 time slot=
DH3 time slot=
DH5 time slot=

CH78 DH1 time slot=
DH3 time slot=
DH5 time slot=

International Standards Laboratory

-67-

FCC ID: YVL-KOVGTMBT

397 (us)*(1600/(1*79))*31.6=
1650 (s)*(1600/(3*79))*31.6=
2900 (s)*(1600/(5*79))*31.6=

397 (us)*(1600/(1*79))*31.6=
1650 (s)*(1600/(3*79))*31.6=
2890 (s)*(1600/(5*79))*31.6=

398 (us)*(1600/(1*79))*31.6=
1647 (s)*(1600/(3*79))*31.6=
2895 (s)*(1600/(5*79))*31.6=

254.08 (ms)
352.00 (ms)
371.20 (ms)

254.08 (ms)
352.00 (ms)
369.92 (ms)

254.72 (ms)
351.36 (ms)
370.56 (ms)

Report Number:ISL- 10LR036FC
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Channel 00 DH1:

T Agilent Spectrum Analyzer - Swept SA

FCC ID: YVL-KOVGTMBT

509

(I AC SENSEINT M ALIGN OFF 01:12:02PM Oct 16, 2010
Marker 1 A 397.000 ps Avg Type: Log-Pwr TRACE[1 2345 6 Marker
Tnput: RE_PHO: Fast —+— THg:FreeRun 1
IFGain:Low Atten: 20 dB — Select Marker
»
AMEkr1 397.0 ps 1
fl1o gaiaiv__Ref 10.00 dBm -0.64 dB
000 bmz
o 7 Normal
200
300 |
400 f Delta}
50,0 ‘
60.0 } i
o Fixed
80.0 } | ) }
LI [ ! [
Center 2.402000000 GHz Span 0 Hz|
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts) o
| C x  v [ fowron [
A2 11t [{A) 397.0 us|{A) 064 dB
: F 1]t 3120us -4.99 dBm
é Properties»
6
7
8
] More
}(1] 10f2
12
MSG STATUS

Channel 00 DH3:

T Agilent Spectrum Analyzer - Swept SA

50 Q

NALIGH OFF 01:14:26PM Oct 16, 2010

Marker 1 A 1.65000 ms

Avg Type: Log-Pwr

TRACE[1 25456 Marker

Tnput: RE_PNO: F Trig: Free Run THRE | \ihffeh
et IFdinlow  Atten: 20 4B DET[NNNNNN SelectMaﬂ(er'
AMkr1 1.650 ms| 1
fl10 dBidiv__Ref 10.00 dBm 0.40dB
142
0.0n
T 5 Normal
200
il
-40.0 Delta}l
500
-60.0 i
7o Fixed
-80.0 T |
Center 2.402000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 3.000 ms (1001 pts) o
| [ v [ _FuNcTon ] FUKCT
A2 [ 1]t [(A) 1,650 ms | (A) 0.40 dB
2| F [1]¢ 798.0 us 492 dBm
3
g Properties®
[
7
5
9 More
:',‘1] 10f2
12
IMSG STATUS

International Standards Laboratory
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Channel 00 DH5:

FCC ID: YVL-KOVGTMBT

Tl Agilent Spectrum Analyzer - Swept SA

( 509 AC SEMSE:INT| M ALIGN OFF 01:21:02PM Oct 18, 2010
Marker 1 A 2.90000 ms Avg Type: Log-Pwr TRACE[12345 6 SERe
input: RF__PNO: Fast —»— 11ig: Free Run " e
I IFGain:Low Atten: 20 dB — Select Mal1(erb
AMkr1 2.900 ms 1
10dBidiv__Ref 10.00 dBm 0.48 dB
g A2
0.00
100l 42’" Normal
-20.0
-30.0
-40.0 Delta}l
-50.0
-60.0
0o Fixed
800 i ™
Center 2.402000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 5.000 ms (1001 pts) ol
| K] MO [ v [ FUNCTION [ FUNCTONWADTH| _ FUNCTION VaLUE
A2 1]t |{A) 2900 ms | (A) 0.48 dB
2l F [1¢ 951.0 us 499 dBm
3
g Properties»|
[
7
8
9 More
:'I? 10f2
12
MSG STATUS

Channel 39 DH1:

T Agilent Spectrum Analyzer - Swept SA

( 508 AC SEMNSE:INT M\ BLIGN OFF 01:12:44 PM Oct 16, 2010
ﬂ\n’larker 1A 397.000 ps Avg Type: Log-Pwr TRACE|1 23456 Marker
input: RF_PNO: Fast —— 11ig:Free Run " L
I IFGain:Low Atten: 20 dB e Select Markerb
AMEKr1 397.0 ps 1
10dBidiv__Ref 10.00 dBm 0.28 dB|
- 142
0.00 7 ‘#
0o N3 Normal
=200
-30.0
400 [ Deltalf
-A0.0
-60.0 4 J
7ol Fixed
.BDDI. T ‘ 17 ‘ |. 1 ‘ H ” T
iCenter 2.441000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts) orf
| [ v | FUNCTON [ FUNCTIONWIDTH] _ FURCTION VALUE
A2 |1t [(A) 397.0 us|(A) 028 dB
2| F |1t 256.0 us 453 dBm
3
g Properties»
8
7
8
9 More|
jl? 10of2
12
MSG STATUS
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Channel 39 DHS3:

T Agilent Spectrum Analyzer, - Swept SA

FCC ID: YVL-KOVGTMBT

( S0R AC SENSEINT ANALIGH OFF oLig@rpMoctig 2o [ -
Marker 1 A 1.65000 ms Tria: Free R Avg Type: Log-Pwr T:ACE‘l 23456 Marker
3 . rig: Free Run ’
LR Isggin:FLaj\‘u* Atten: 20 dB DET‘N HIRIHINIE SelectMarker
»
AMEKr1 1.650 ms 1
fl1ogeiaiv__Ref 10.00 dBm -0.34 dB
o9 1A2
0.00
T AT Normal
=200
-30.0
-40.0 Delta}j
-50.0
-£0.0 t
o Fixed
-B0.0
L TT[rr e |
[Center 2.441000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 3.000 ms (1001 pts) o
| =] TH FUNCTIOH VALUE
1.650 ms|(A) 0.34dB
702.0 us -4.21 dBm
Properties»
9 More|
? 10f2
2
IMSG STATUS

Channel 39 DH5:

1 Agilent Spectrum Analyzer, - Swept SA

SEMSEINT

M ALIGN OFF

01:24:37PM Oct 16, 2010

Trig: Free Run
Atten: 20 dB

PNO: Fast —»—
IFGain:Low

Avg Type: Log-Pwr

TRACE‘l “ELLE Marker
TVPE!

cer|N NN K

10 dBidiv__ Ref 10.00 dBm
Log

SelectMaﬂ(er’
AMkr1 2.890 ms 1

0.47 dB

000

1A2

iy

-10.0

Normal

=200

-30.0

-40.0

-60.0

Deltal

-60.0

-70.0

-80.0

Fixed

Center 2.441000000 GHz

Res BW 1.0 MHz #VBW 1.0 MHz

Sweep 5.

Span 0 Hz|
000 ms (1001 pts)

T
(&)

FUNCT

(&) 23890 ms

1.291 ms

Properties»

More|

10of2

STATUS.

International Standards Laboratory
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Channel 78 DH1.:

71-

FCC ID: YVL-KOVGTMBT

T Agilent Spectrum Analyzer - Swept SA

() 50 ¢ AC SEMSE:INT] MALIGN OFF 01:13:20 PM Oct 16, 2010
Marker 14 _398.000 jis Bvg Type: Log-Pur mACE[12545 Marker
Tnput: RF_PNO: Fast —»—  11ig:Free Run T [t
IFGain:Low Atten: 20 dB DETJNNNN KN SelectMarker
AMKr1 398.0 ps e
10 dB/iv__Ref 10.00 dBm 1.15 dB
| 1A2
0.00 J
o 2 Normall
=200
-30.0
-40.0 Deltajj
-50.0
-60.0 +
o Fixed
80.0 g | .|‘|| 1 | '”|‘ T | | !|
Center 2.480000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms {1001 pts)

o]
| 1 (A) 398.0 us .
2l F 1]t 3010 us 477 dBm
3
y .
2 Properties»
[
9 More|
113 10f2
2
[MSG STATUS

Channel 78 DHS3:

T Agilent Spectrum Analyzer - Swept SA

{ S0Q AC SENSE:INT M\ ALIGN OFF 01:20:24PM Oct 16, 2010
Marker 1 A 1.64700 ms Avg Type: Log-Pwr AT 2345 6 e —
input: RF_PNO: Fast —»— 11ig:Free Run i
e FGainl ow Atten: 20 dB oET[N NI SelectMaﬂ(erb
AMEKr1 1.647 ms| 1
10 dBidiv__Ref 10.00 dBm -0.01 dB|
liLog 1A2
000 .
00 Normal
-200
-30.0
400 Delta]
-50.0
-60.0 t |
o Fixed
| [T
Center 2.480000000 GHz Span 0 Hz
||Res BW 1.0 MHz #VBW 1.0 MHz Sweep 3.000 ms (1001 pts) ol
A2 1] t () 1,647 ms| (A) 001dB
2 F 1]t 519.0 us 369 dBm
4 Properties»
7
More
- 10f2
12
MSG STATUS

International Standards Laboratory
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Channel 78 DH5:

Tl Agilent Spectrum Analyzer, - Swept SA

() 50 @ AC SEMNSEINT M\ ALIGH OFF 01:27:30PM Oct 16, 2010
Marker 1 A 2.89500 ms Avg Type: Log-Pwr TRACE[12345 6 Marker
Tnput R PNO: Fast —=— Ttig:Free Run o RN
IFGain:Low Atten: 20 dB = SeIectMan(erb
AMkr1 2.895 ms 1
fl10 dBiciv__Ref 10.00 dBm 0.12dB
i 142
0.0
0o T Normal
-20.0
300
.00 Delta
-60.0
500
o Fixed
-80.0
Center 2.480000000 GHz Span 0 Hz
||Res BW 1.0 MHz #VBW 1.0 MHz Sweep 5.000 ms (1001 pts) ol
D e
(A) 2,895 ms|{A) 0.12 dB
2l F 1Tt 1231 ms 375 dBm
4 Properties»
]
9 More
(1' 10f2
2
IMSG STATUS
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3.10.4 Test Data: 2Mbps

-73-

FCC ID: YVL-KOVGTMBT

Dwell Time
Temperature (C):25
Test Engineer:Scott Chien Humidity (%):55
Frequency Spectrum _— Limit
Mode Reading Result Pass/Fail
(MHz) (1s) (ms) (ms)
DH1 2402 409 261.76 400 Pass
DH3 2402 1662 354.56 400 Pass
DH5 2402 2890 369.92 400 Pass
Frequency Spectrum Test Limit .
Mode Reading Result Pass/Fail
(MHz) (1s) (ms) (ms)
DH1 2441 408 261.12 400 Pass
DH3 2441 1662 354.56 400 Pass
DH5 2441 2900 371.20 400 Pass
Frequency Spectrum Test Limit .
Mode Reading Result Pass/Fail
(MHz) (1s) (ms) (ms)
DH1 2480 409 261.76 400 Pass
DH3 2480 1662 354.56 400 Pass
DH5 2480 2910 372.48 400 Pass
Note:
A period time=79x0.4(s)=31.6(s)
CHO0O0 DH1 time slot= 409 (us)*(1600/(1*79))*31.6= 261.76 (ms)
DH3 time slot= 1662 (us)*(1600/(3*79))*31.6= 354.56 (ms)
DHb5 time slot= 2890 (us)*(1600/(5*79))*31.6= 369.92 (ms)
CH39 DH1 time slot= 408 (us)*(1600/(1*79))*31.6= 261.12 (ms)
DH3 time slot= 1662 (us)*(1600/(3*79))*31.6= 354.56 (ms)
DHb5 time slot= 2900 (ps)*(1600/(5*79))*31.6= 371.20 (ms)
CH78 DH1 time slot= 409 (ps)*(1600/(1*79))*31.6= 261.76 (ms)
DH3 time slot= 1662 (s)*(1600/(3*79))*31.6= 354.56 (ms)
DHb5 time slot= 2910 (ps)*(1600/(5*79))*31.6= 372.48 (ms)
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Channel 00 DH1:

T Agilent Spectrum Analyzer - Swept SA

FCC ID: YVL-KOVGTMBT

T S0 @ AC SENSE:INT A ALIGN OFF 0L:35:46PM Oct 16,2010 | .. . |
Marker 1 A 409.000 ps Avg Type: Log-Pwr TRACE[L 2345 5 Marker
Tnput: RE_PHO: Fast —+— THg:FreeRun 1
IFGain:Low Atten: 20 dB — SelectMarker
AMkr1 409.0 s 1
10 dBidiv__ Ref 10.00 dBm -0.78 dB
liLog
— T =
o3 2 WA T Normal
200
300
-40.0 Delta}l
500
-B0.0 t
o Fixed
-80.0 o
Center 2.402000000 GHz Span 0 Hz|
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts) o
| A N I A
A2 [ 1]t [A) 409.0 us|(A) 078 dB
2l F [Tt 2050 us 4.96 dBm
é Properties»
6
7
38
9 More
}(1] 10f2
12
MSG STATUS

Channel 00 DH3:

T Agilent Spectrum Analyzer - Swept SA

50 Q

NALIGH OFF 01:37:21PM Oct 16, 2010

Marker 1 A 1.66200 ms

Input: RF

PNO: Fast —— 1rig: Free Run
IFGain:Low Atten: 20 dB

Avg Type: Log-Pwr

TRACE[1 25456 Marker

TYPE | it
DETIN N MMM N

10 dBidiv_ Ref 10.00 dBm
liLeg

Select Man(er'
AMEr1 1.662 ms| 1

-0.75 dB

U.DDI

oo [

200

| | | | \ Rmz

Normal

300

-40.0

500

Delta}l

-60.0

-70.0

-80.0

Fixed|

Center 2.402000000 GHz
#VEBW 1.0 MHz

Span 0 Hz

Res BW 1.0 MHz

(A) 1.662 ms| (A} 0.75dB

I A I [

Sweep 3.000 ms (1001 pts)

FUNCT

990.0 us -4.92 dBm

Properties»

More

10f2

STATUS
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Channel 00 DH5:

Tl Agilent Spectrum Analyzer - Swept SA

( 509 AC SEMSE:INT| M ALIGN OFF 01:39:22PM COct 18, 2010
Marker 1 A 2.89000 ms | Avg Type: Log-Pwr TRACE[12345 6 SERe
I Tnput: RF_PNO: Fast -+~ 11g: Free Run R
IFGain:Low Atten: 20 dB Select Mal1(erb
AMkr1 2.890 ms 1
10 gBiciv_Ref 10.00 dBm 0.00 dB
ool | | \ | | | 142
T 5 Normal
-20.0
-30.0
-40.0 Delta}l
-50.0
-60.0
0o Fixed
800 gl ik
Center 2.402000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 5.000 ms (1001 pts) ol
| HEF| MO S I S S5 I C
A2 1]t |{A) 2.890 ms | (A) 0.00 dB
2l F [1¢ 1650 ms 499 dBm
3
g Properties»|
[
7
8
9 More
:11(11 10f2
12
MSG STATUS

Channel 39 DH1:

T Agilent Spectrum Analyzer - Swept SA
50 & AC SEMNSE:IMT M ALIGH OFF 01:36:17PM Oct 16, 2010

ﬂ\n’larker 1A 408.000 ps Avg Type: Log-Pwr TRACE|1 23456 Marker
I Tnput: RE_ PNO: Fast -+~ 17ig: Free Run R
IFGain:Low Atten: 20 dB Select Markerb
AMEkr1 408.0 ps 1
{0 geiciv__Ref 10.00 dBm -0.72 dB
oo J \ \ 8122
o ) " Normal
-20.0
-30.0
-40.0 Deltajj
-50.0
-60.0 )
oo Fixed
800 IS SRR
Center 2.441000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts) ofl
| e Ao C
A2 [ 1]t [(A) 408.0 ps|(A) 0.72dB
2[ F [1]¢ 204.0 s 422 dBm
3
g Properties»
]
7
8
9 More
1‘1' 10f2
12
MSG STATUS
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Channel 39 DHS3:

-76- FCC ID: YVL-KOVGTMBT

A1 Agilent Spectrum Analyzer, - Swept SA

( S0R AC SENSEINT ANALIGH OFF 0L:37:46PM Oct 16, 2010
Marker 1 A 1.66200 ms Avg Type: Log-Pwr TACE[123456 Marker
Tnput: RF_PNO: Fast ——  11ig: Free Run o
e IFGainiL ow Atten: 20 dB ceru NN SelectMan(erb
AMKr1 1.662 ms 1
fl1ogeiaiv__Ref 10.00 dBm -0.79dB
og
b \ | \ \ | @142
T 3 Normal
200
300
-40.0 Delta}j
500
soole 1 M
o Fixed
£00 L
M |
[Center 2.441000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 3.000 ms (1001 pts) o
| =] TH FUNCTIOH VALUE
1.662 ms|(A) 079 dB
552.0 us -4.22 dBm
Properties»
9 More|
? 10f2
2
IMSG STATUS

Channel 39 DH5:

1 Agilent Spectrum Analyzer - Swept SA

AN ALIGH OFF 01:40:02 PM Oct 16, 2010

(/ 505
Marker 1 A 2.90000 ms

Avg Type: Log-Pwr TReCE[1 234586 Marker
1 TRF PHO: F Trig: Free Run TPE
- IFGain:I?::M* Atten: 20 dB REJNNNNNN Select Man(er’
AMKr1 2.900 ms 1
fl1oBrciv_Ref 10.00 dBm -0.44 dB
o9 1A2
0.00
T | Normal
200 ‘
300
-40.0 Delta}l
500
£00
o Fixed
800 I
Center 2.441000000 GHz Span 0 Hz|
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 5.000 ms {1001 pts) o
< ]
| A2 |1t [{A) 2.900 ms | {A) 0.44 dB
2l F [1]¢ 650.0 us -4.25 dBm
3
Properties»
2] More|
1‘1] 10f2
12
MSG STATUS
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Channel 78 DH1.:

-77- FCC ID: YVL-KOVGTMBT

T Agilent Spectrum Analyzer - Swept SA

() 50 ¢ AC SEMSE:INT] MALIGN OFF 01:36:47 PM Oct 16, 2010
Marker 14 409.000 ps | Avg Type: Log-Pwr TRACE[12345 6 LELTT
“Tuput REPRO: Fast == Trig: Free Run T [t
IFGain:Low Atten: 20 dB DETJNNNN KN SelectMarker
AMKr1 409.0 ps e
10 dB/iv__Ref 10.00 dBm -2.31dB
liLog ‘ | T
000 1A2
T 21 Normal
1) '
200
300
-40.0 Deltajj
80,0
800
o Fixed
-80.0 LI Il ‘ H I ‘ T |‘ | || l|
Center 2.480000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms {1001 pts) o
< ]
| 1 (A) 409.0 ys 2.
2| F [1]¢t 363.0 us -3.86 dBm
3
c Properties»
8
9 More|
0 10f2
2
[MSG STATUS

S50Q AC SEMSE:IMT| AN ALIGN OFF 01:38:31PM Oct 16, 2010
Marker 1 A 1.66200 ms Avg Type: Log-Pwr 123456 Marker
Tnput: RF_PNO: Fast ~—»— 1rig:FreeRun m
e IFGain:Low Atten: 20 dB oET|N NN NN Select Maﬂ(er.
AMKr1 1.662 ms| 1
fl10 gesaiv__Ref 10.00 dBm -0.79 dB
\ \ \ \ \ 1A2
0.00
o ————r = e
-200
-30.0
-40.0 Deltaji
-50.0
-60.0
-70.0 A
Fixed
anoTIRY | ey
] | [ T
Center 2,480000000 GHz Span 0 Hz
||Res BW 1.0 MHz #VBW 1.0 MHz Sweep 3.000 ms (1001 pts) o
. x T v ___ [ Functon [ FUNC C
A2 (A) 1,662 ms|(A) 079 dB
2 F [1 ¢t 354.0 us 3.70 dBm
4 Properties»|
[
7
8
9 More
2 10f2
2
MSG STATUS
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Channel 78 DH5:

Tl Agilent Spectrum Analyzer, - Swept SA

7 B AC SENSE:INT A\ LGN OFF 0L40:36PMOct 16,2000 | . |
Marker 1 A 2.91000 ms Avg Type: Log-Pwr TRACE[1 23456 Marker
nput: RE__PHO: Fast —— THg:Free Run " f e
IFGain:Low Atten: 20 dB = SeIectMan(erb
AMEKr1 2.910 ms 1
fl10 dBiciv__Ref 10.00 dBm -0.69 dB
| ! ! ! ! | 182
0.00
0ol i Normal
-20.0 1 ]
-30.0
-40.0 Delta|
-60.0
-60.0 |
o Fixed
-80.0 ki Irl
Center 2.480000000 GHz Span 0 Hz
||Res BW 1.0 MHz #VBW 1.0 MHz Sweep 5.000 ms (1001 pts) ol
S N S 15 WA
(A) 2,910 ms|(A} 069 dB
2l F 1Tt 910.0 us 3.76 dBm
4 Properties»
8
9 More
? 10f2
2
IMSG STATUS
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3.10.5 Test Data: 3Mbps

-79-

FCC ID: YVL-KOVGTMBT

Dwell Time
Temperature (C):25
Test Engineer:Scott Chien Humidity (%):55
Frequency Spectrum - Limit .
Mode Reading Result Pass/Fail
(MHz) (1s) (ms) (ms)
DH1 2402 408 261.12 400 Pass
DH3 2402 1662 354.56 400 Pass
DH5 2402 2910 372.48 400 Pass
Frequency Spectrum Test Limit .
Mode Reading Result Pass/Fail
(MHz) (1s) (ms) (ms)
DH1 2441 408 261.12 400 Pass
DH3 2441 1662 354.56 400 Pass
DH5 2441 2910 372.48 400 Pass
Frequency Spectrum Test Limit .
Mode Reading Result Pass/Fail
(MHz) (1s) (ms) (ms)
DH1 2480 408 261.12 400 Pass
DH3 2480 1662 354.56 400 Pass
DH5 2480 2910 372.48 400 Pass
Note:
A period time=79x0.4(s)=31.6(s)
CHO0O0 DH1 time slot= 408 (us)*(1600/(1*79))*31.6= 261.12 (ms)
DH3 time slot= 1662 (us)*(1600/(3*79))*31.6= 354.56 (ms)
DHb5 time slot= 2910 (ps)*(1600/(5*79))*31.6= 372.48 (ms)
CH39 DH1 time slot= 408 (us)*(1600/(1*79))*31.6= 261.12 (ms)
DH3 time slot= 1662 (us)*(1600/(3*79))*31.6= 354.56 (ms)
DHb5 time slot= 2910 (ps)*(1600/(5*79))*31.6= 372.48 (ms)
CH78 DH1 time slot= 408 (ps)*(1600/(1*79))*31.6= 261.12 (ms)
DH3 time slot= 1662 (us)*(1600/(3*79))*31.6= 354.56 (ms)
DHb5 time slot= 2910 (ps)*(1600/(5*79))*31.6= 372.48 (ms)
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Channel 00 DH1:

T Agilent Spectrum Analyzer - Swept SA

-80-

FCC ID: YVL-KOVGTMBT

T S0 @ AC SENSE:INT A ALIGN OFF 0L:47:48PM OCt 16,2010 | .. . |
Marker 1 A 408.000 ps Avg Type: Log-Pwr TRACE[L 2345 5 Marker
Tnput: RE_PHO: Fast —+— THg:FreeRun 1
IFGain:Low Atten: 20 dB — SelectMarker
AMEkr1 408.0 ps 1
fl1o gaiaiv__Ref 10.00 dBm -0.55 dB
0m | ’“'\‘2
00 7 WWT Normal
: 1
-20.0 T T T
300
-40.0 Delta}l
50,0
-B0.0 |} 4
o Fixed
N ILA I R SRR
Center 2.402000000 GHz Span 0 Hz|
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts) o
| T fcon
A2 [ 1]t [A) 408.0 us|(A) 055 dB
2l F (1t 3140 us 4.96 dBm
é Properties»
6
7
8
] More
1‘11 10f2
12
MSG STATUS

Channel 00 DH3:

T Agilent Spectrum Analyzer - Swept SA

7 50 @ AC SEMSE:INT) A\ ALIGH OFF 01:49:33PM Oct 16,2010 | . |
Marker 1A 1.66200 ms Avg Type: Log-Pwr TRACE[T3 3 45 & —
Tnput: RF PN Fast —+—  11ig: Free Run I i
IFGain:Low Atten: 20 dB SelectMaﬂ(er'
AMKr1 1.662 ms| 1
10 dBidiv__Ref 10.00 dBm -0.55 dB
- | | | \ |
0m ’1‘&2
T ] Normal
-200 T 1t T ‘ Tt
300
-40.0 Delta}l
500
E0.0 il N Y
7o Fixed
-80.0
Center 2.402000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 3.000 ms (1001 pts) o
| A I WAL
Az [ 1]t [y 1.662 ms| (A) 055 dB
2 F [1[t 366.0 us 495 dBm
3
g Properties®
[
7
8
9 More
:,"1) 10f2
12
IMSG STATUS
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Channel 00 DH5:

-81-

FCC ID: YVL-KOVGTMBT

Tl Agilent Spectrum Analyzer - Swept SA

( 50 AC SENSE:INT] M\ ALIGN OFF 01:51:21PM Oct 16, 2010
Marker 1 A 2.91000 ms Avg Type: Log-Pwr TRACE[12345 6 SERe
input: RF__PNO: Fast —»— 11ig: Free Run " e
I IEGRiITw e S TN Serect Marker
AMkr1 2.910 ms 1
10 gBiciv_Ref 10.00 dBm -0.51 dB
oo | ’mz
T i Normal
200 H i ]
30.0 }
-40.0 Delta}l
-50.0
-60.0
0o Fixed
800 ] T
Center 2.402000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 5.000 ms (1001 pts) ol
| K] MO [ v [ FUNCTION [ FUNCTONWADTH| _ FUNCTION VaLUE
A2 1]t |{A) 2910 ms| (A} 051dB
2l F [1¢ 740.0 ps 501 dBm
3
g Properties»|
[
7
8
9 More
:11(1] 10f2
12
MSG STATUS

Channel 39 DH1:

T Agilent Spectrum Analyzer - Swept SA

( 508 AC SEMNSE:INT M\ BLIGN OFF 01:48:18PM Oct 16, 2010
ﬂ\n’larker 1A 408.000 ps Avg Type: Log-Pwr TRACE|1 23456 Marker
input: RF_PNO: Fast —— 11ig:Free Run " L
I IFGain:Low Atten: 20 dB — Select Markerb
AMEkr1 408.0 ps 1
10 dBidiv__ Ref 10.00 dBm -0.39 dB
et \ \ 142
0.00 7 .
-20.0 ] 1
-30.0
-40.0 Deltajj
-50.0
-60.0 }
oo Fixed
-80.0 T
il | i 1
Center 2.441000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts) ofl
| T FUNCTOL [ FUNCTOR VDAl FUNCTONVALLE
A2 [ 1]t [(A) 408.0 ps|(A) 0.39 dB
2[ F [1]¢ 215.0 us 427 dBm
3
g Properties»
6
7
8
9 More
1‘1’ 10f2
12
MSG STATUS
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Channel 39 DHS3:

FCC ID: YVL-KOVGTMBT

A1 Agilent Spectrum Analyzer, - Swept SA

( S0R AC SENSEINT ANALIGH OFF 0L:50:08PM Oct 16, 2010
Marker 1 A 1.66200 ms Avg Type: Log-Pwr TACE[123456 Marker
Tnput: RF_PNO: Fast ——  11ig: Free Run o
e IFGainiL ow Atten: 20 dB ceru NN SelectMan(erb
AMKr1 1.662 ms 1
fl1ogeiaiv__Ref 10.00 dBm -0.53 dB
og
T T T =
T Normal
e M N 1 ‘
300
-40.0 Delta}j
500
500 1 —1 " s
o Fixed
800
I
[Center 2.441000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 3.000 ms (1001 pts) o
| =] TH FUNCTIOH VALUE
1,662 ms|(A) 053dB
594.0 us -4.20 dBm
Properties»
9 More|
. 10f2
2
IMSG STATUS

Channel 39 DH5:

T Agilent Spectrum Analyzer - Swept SA

(/ S50Q AC SENSE:INT /M ALIGN OFF 01:51:54 PM Oct 16, 2010
Marker 1 A 2.91000 ms Avg Type: Log-Pwr TRACE[1 23456 Marker
input: RE_PNO: Fast ——  171g: Free Run T Rt
IFGain:Low Atten: 20 dB e —— Select Maﬂ(er.
AMEkr1 2.910 ms 1
10 dB/div__ Ref 10.00 dBm -0.52 dB
liLeg
nan
o Normal
=200
-30.0
-40.0 Deltajl
500
0.0 1
o Fixed
£0.0
| '
Center 2.441000000 GHz Span 0 Hz|
Res BW 1.0 MHz #/BW 1.0 MHz Sweep 5.000 ms (1001 pts) o
| | = [ v [ FUNCTION [ FUNC
A2 | 1]t [ 2.910 ms|(A) 052 dB
2l F [1[¢ 1520 ms 426 dBm
; Properties»
7
[]
9 More
? 10f2
2
MSG STATUS
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Channel 78 DH1.:

FCC ID: YVL-KOVGTMBT

L1 Agilent Spectrum Analyzer - Swept SA

(| 50 ¢ AC SEMSE:INT] MALIGN OFF 01:48:54 PM Oct 16, 2010
Marker 1A 408.000 ps Avg Type: Log-Pwr TRecE[1 2345 6 Marker
Tnput: RF_PNO: Fast —»—  11ig:Free Run T [t
IFGain:Low Atten: 20 dB DET|H MR 1 SelectMaﬂ(er’
AMEKr1 408.0 us 1
fl1 gesciv__Rer 10.00 dBm -0.65 dB
[ 1A2
000 0
o Normall
200 }
300
-40.0 Deltalj
50.0
0.0 "
o Fixed
0.0 'f| H ‘ — ‘ ||.‘ LB | T
Center 2.480000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 1.000 ms {1001 pts) o
| v [ FUNCTION [ FUNCTID H FUNCTIO £
A2 1 [t [{AY 408.0 ps [ {A) 0.65 dB
2| F [1]¢t 362.0 us -3.66 dBm
3
c Properties»
8
9 More
0 10f2
2
IMSG STATUS

Channel 78 DHS3:

T Agilent Spectrum Analyzer - Swept SA

tl 50 Q AC SEMSE:INT M ALIGN OFF 01:50:37 PM Oct 16, 2010
Marker 1 A 1.66200 ms Avg Type: Log-Pwr TRACE[1 2345 6 Marker
Tnput: RF_PNO: Fast —+— 11ig: Free Run T [
e IFGainiL ow Atten: 20 dB REJMNHNN N SelectMaﬂ(er’
AMEKr1 1.662 ms 1
fl10 gBreiv__Ref 10.00 dBm -0.50 dB
= [ [ 142
.00
o Normal
-20.0 T T (L | I | T
300
-40.0 Deltal
500
500
o Fixed
800 | !
Center 2.480000000 GHz Span 0 Hz
||Res BW 1.0 MHz #VBW 1.0 MHz Sweep 3.000 ms (1001 pts) off
v [ _FUNCTION RN
A2 11t (A 1,662 ms|(A) 050 dB
2| F [1]¢t 7500 us 3.73 dBm
3
c Properties»
5
9 More
o 10f2
2
MSG STATUS
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Channel 78 DH5:

Tl Agilent Spectrum Analyzer, - Swept SA

() 50 @ AC SEMNSEINT M\ ALIGH OFF 01:52:26 PM Oct 16, 2010
Marker 1 A 2.91000 ms Avg Type: Log-Pwr TRACE[1 23456 Marker
nput: RE__PHO: Fast —— THg:Free Run " f e
IFGain:Low Atten: 20 dB = SeIectMan(erb
AMkr1 2.910 ms 1
fl10 dBiciv__Ref 10.00 dBm -0.47 dB
- 1A2
0.00
0o Normal
-20.0 |
-30.0
.00 Delta
-60.0
-60.0 |—
o Fixed
Sl ‘ L VI
Center 2.480000000 GHz Span 0 Hz
||Res BW 1.0 MHz #VBW 1.0 MHz Sweep 5.000 ms (1001 pts) ol
S N S I 15 WA C
(A) 2,910 ms|(A} 047 dB
2l F 1Tt 980.0 us 3.77 dBm
4 Properties»
]
9 More
(1' 10f2
2
IMSG STATUS

International Standards Laboratory Report Number:ISL- 10LR036FC



ABNERHBRELG

intematonal Standards Laboratory

4. Appendix

-85-

4.1 Appendix A: Test Equipment

4.1.1 Test Equipment List

FCC ID: YVL-KOVGTMBT

Location Equipment Name Brand Model S/N Last Cal. Date |Next Cal. Date
Chmb14

Radiation BILOG Antenna 14 |Schaffner CBL6112D  |22612 03/19/2010 03/19/2011
(Chamber14)

Radiation Coaxial Cable Chmb|NOKIA KABEL [M17/74-RG21 |Chmb 14-3M |11/02/2009 11/02/2010
(Chamber14) [14-3M 3

Radiation EMI Receiver 06 Schwarzbeck FCVU 1534  |1534-149 07/02/2010 07/02/2011
(Chamber14) Mess-Elektronik

Radiation Spectrum  Analyzer|Agilent N9010A MY49060537|07/13/2010 07/13/2011
(Chamber14) |21

Location Equipment Name Brand Model SIN Last Cal. Date |Next Cal. Date
Chmb14

Radiation Spectrum  Analyzer|Agilent N9010A MY49060537(07/13/2010 07/13/2011
(Chamber14) |21

Rad.  Above|Horn Antenna 06 ETS 3117 00066665 08/24/2010 08/24/2011
1GHz

(Chamber14)

Rad.  Above|Horn Antenna 04 Com-Power AH-826 081-001 03/09/2009 03/09/2011
1GHz

(Chamber14)

Rad.  Above|Horn Antenna 05 Com-Power AH-640 100A 12/24/2008 12/24/2010
1GHz

(Chamber14)

Rad.  Above|SUCOFLEX HUBER+SUHN |Sucoflex 104 |286305/4 08/21/2010 08/21/2011
1GHz 1GHz~26.5GHz ER AG.

(Chamber14) |cable

Rad.  Above|Preamplifier 15 Agilent 8449B 3008A2471 |01/06/2010 01/06/2011
1GHz

(Chamber14)

Rad.  Above|Preamplifier 13 MITEQ JS44-0010180 |1329256 06/10/2010 06/10/2011
1GHz 0-25-10P-44

(Chamber14)

Rad.  Above|Preamplifier 09 MITEQ AFS44-00102 |858687 03/12/2009 03/12/2011
1GHz 650-40-10P-44

(Chamber14)

Rad.  Above|Spectrum Analyzer|R&S FSP40 100116 10/18/2010 10/18/2011
1GHz 19

(Chamber14)

Note: Calibration is traceable to NIST or national or international standards.

4.1.2 Software for Controlling Spectrum/Receiver and Calculating Test Data

Radiation/Conduction Filename Version Issued Date
Lung Tan Conduction | EZ EMC 1.1.4.2 2/10/2007
Lung_Tan Radiation EZ EMC 1.14.2 1/24/2007
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4.2 Appendix B: Accuracy of Measurement

The measurement uncertainty refers to CISPR 16-4-2:2003. The coverage factor k = 2 yields
approximately a 95 % level of confidence.

<Chamber 14 (3M)>
1GHz~18GHz +3.722 dB
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4.3 Appendix C: Photographs of EUT Configuration Test Set Up
The Front View of Highest Radiated Set-up For EUT

The Back View of Highest Radiated Set-up For EUT
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4.4 Appendix D: Antenna Spec.

Please refer to the attached file.
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